CLUTCH AND CLUTCH HOUSING

T70934

170934

KEY  PART NO.

CODE 5802

CLUTCH AND CLUTCH PRESSURE PLATE
PTO AND CLUTCH, 10" (254 MM) SAE NO. 4 (SIDE LOADING)

SERIAL NO. DESCRIPTION

1 JD7365 ( s ) CONE, TAPER ROLLER BEARING

2 JD8206 ( - ) CUP, TAPER ROLLER BEARING

3 R53323 ( - )_RETAINER, BEARING

4 R53307 ( - ) PLATE, LOCK

5 12H291 ( - ) WASHER, LOCK, 5/16"

6 19H2020 ( - ) _SCREW, CAP, 5/16" X 1/2"

7 R53326 ( - ) KEY

8 T11081 ( - ) RING, RETAINING (3 USED)

9 R53350 ( - ) WASHER, SPECIAL
10 111068 ( - ) NUT, SPECIAL
11 R53327 ( - ) BEARING, BALL
12 T11080 ( - ) PIN, CLEVIS (3 USED)
13 R53329 ( - ) BODY, CLUTCH 4
14 T11077 ( - ) SPRING, SEPARATOR (3 USED)
15 T11085 ( - ) _RING, DRIVING
16 111072 ( N ) DISK, CLUTCH FACING )
17 T11073 ( . ) PLATE, PRESSURE :
18 R53313 ( - ) LOCK, ADJUSTMENT
19 111076 ( - ) WASHER, SPECIAL
20 T11812 ( - ) SCREW, SPECIAL
21 R53312 { - ) _NUT, SPECIAL
22 R53319 ( - ) PLATE, ADJUSTING RING
23 R40808 ( - ) SCREW, CAP, SPECIAL (8 USED)

( - )

.. AR60280

POWER TAKE-OFF ASSEMBLY

40-6

OEM ENGINE AND ACCESSORIES - 42180  PC-1417 (05-SEP-80)

LITHO IN U.S.A. .



CLUTCH AND CLUTCH HOUSING

PTO CLUTCH HOUSING
CODE 5803 PTO CLUTCH, 11.5" (292 MM) SAE NO. 3 (IN-LINE)
T59551F

o ;

T59551F
»
KEY PART NO. SERIAL NO. DESCRIPTION
1 R53300 ( - ) SHAFT, YOKE
2 26H85 ( - ) KEY, WOODRUFF, 1/4" X 1" (2 USED)
3 R53311 { - ) _NUT, SPECIAL
4 JD7759 ( B ) FITTING, GREASE, STRAIGHT, 1/8"
5 21H1352 ( . ) SCREW, MACH., 1/4" X 3/8"
6 R53335 ( - ) _PLATE, INSTRUCTION
7 7111050 ( ) ) GASKET
8 R58451 ( - ) HOUSING, CLUTCH
9 R53325 { - ) _LEVER, SHIFTING
10 12H331 ( n ) WASHER, LOCK, 3/8"
11 R53310 ( - ) BOLT, SPECIAL
12__AR59465 - - )_YOKE, CLUTCH
13 12H304 ( . ) WASHER, LOCK, 3/8" (12 USED)
14 19H2552 { - ) SCREW, CAP, 3/8" X 1-1/8" (12 USED)
15 JD7849 { - )_FITTING, GREASE (2 USED)
16 R53340 ( - ) KEY
. |l .. AR70180 ( - ) POWER TAKE-OFF ASSEMBLY
*

‘ OEM ENGINE AND ACCESSORIES - 42190 PC-1417 (05-SEP-80)  LITHO IN U.S.A. 40-7




CLUTCH AND CLUTCH HOUSING

T59550F

BELL
HOUSING

T59550F

CODE 5803

PTO CLUTCH DRIVE SHAFT
PTO CLUTCH, 11.5" (292 MM) SAE NO. 3 (IN-LINE)

CLUTCH/\'» s

YOKE

KEY PART NO. SERIAL NO. DESCRIPTION
T A53308 { : ) SCREW, SET, SPECIAL
2 R53332 ( - ) RING, EXTERNAL SNAP (2 USED)
3 JD8537 ( - ) BEARING, BALL
4 R53338 ( - ) SHAFT, DRIVE
5 R53333 ( . ) SPACER, PLAIN
6 R53334 ( - ) RETAINER, BEARING
7 R53307 ( - ) PLATE, LOCK
8 12H291 ( - ) WASHER, LOCK, 5/16"
9 19H2020 ( - ) SCREW, CAP, 5/16" X 1/2"
70 R53317 ( : ) NUT, SPECIAL (2 USED)
11  AR59466 ( . ) BEARING, RELEASE
12 T11083 ( . )_PIN, CLEVIS (6 USED)
13 T11079 ( - ) LEVER (3 USED)
14 T11082 ( ; ) LINK, CONNECTING (6 USED)
15 AT10896 ( - )_LEVER, SPRING
16 T11084 ( - ) RING, RETAINING (6 USED)
17 AR59467 ( - ) TUBE, FLEXIBLE (USE WITH PTA31185 AND PTA31194)
AR88442 ( - ) TUBE, FLEXIBLE (USE WITH PTA311110 AND PTA311111)
18 R5B3316 ( - ) BOLT, SPECIAL
19 R53314 ( ; ) SLEEVE, RELEASE
} .. AR70180 ( . ) POWER TAKE-OFF ASSEMBLY
40-8 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80) LITHO IN U.S.A. ‘




CLUTCH AND CLUTCH HOUSING

T70935

170935

CODE 5803

CLUTCH AND CLUTCH PRESSURE PLATE

1

234

\

PTO CLUTCH, 11.5" (292 MM) SAE NO. 3 (IN-LINE LOADING)

20 R53312

NUT, ADJUSTING
PLATE ADJUSTING LINK

SCREW, CAP, SPECIAL (8 USED)

KEY PART NO. SERIAL NO. DESCRIPTION
T R53334 { - ) RETAINER, BEARING
2 R53307 ( - ) PLATE, LOCK
3 12H291 ( - ) WASHER, LOCK, 5/16"
4 16H2020 { - ) SCREW, CAP, 5/16" X 1/2"
5 R53341 { . ) KEY
6 T11081 ( - )_RING, RETAINING {3 USED)
7 R53350 ( : ) WASHER, SPECIAL LOCK
8 T11068 ( - ) NUT, SPECIAL
9 R53336 { - ) SPACER, PILOT BEARING
10 AR48751 ( - ) BEARING, SPECIAL BALL
11 T11080 ( - ) PIN, CLEVIS (3 USED)
, 12 R53344 ( . ) _BODY, CLUTCH
» 13 111077 ( - ) SPRING SEPARATOR (3 USED)
14 R53346 ( - ) RING, DRIVING
15 AR59470 ( . ) DISK, CLUTCH, DRIVING
16 R53345 ( - ) PLATE, PRESSURE
E 2 17 R53313 ( - ) LOCK, ADJUSTMENT
18 T11076 ( . ) WASHER, SPECIAL
19 T11812 ( - ) SCREW, SPECIAL
( - )
( - )
( - )
( - )

21 R53319
22 R40808
l .. AR70180

POWER TAKE-OFF ASSEMBLY

. OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A.

40-9



CLUTCH AND CLUTCH HOUSING

PTO CLUTCH HOUSING
CODE 5804 PTO AND CLUTCH, 11.5" (292 MM) SAE NO. 3 (SIDE LOADING)

T59551F
2 ®
N
1
16
T59551F
-
KEY PART NO. SERIAL NO. DESCRIPTION
1 R53309 ( - ) SHAFT, YOKE
2 26H85 ( - ) KEY, WOODRUFF, 1/4" X 1" (2 USED)
3 _R53311 ( - )} NUT, SPECIAL
4 JD7759 ( - } FITTING, GREASE, STRAIGHT, 1/8"
5 21H1352 ( - ) SCREW, MACH., 1/4" X 3/8"
6 T11049 ( - ) PLATE, INSTRUCTION
7 111050 ( - ) GASKET
8 R58450 ( - ) HOUSING, CLUTCH
9 R53325 ( - ) LEVER, SHIFTING
10 12H331 ( - } WASHER, LOCK, 3/8"
11 R53310 ( - ) BOLT, SPECIAL
12 AR59465 ( ) YOKE, CLUTCH
13 12H304 ( - ) WASHER, LOCK, 3/8" (12 USED)
14  19H2552 ( - ) SCREW, CAP, 3/8" X 1-1/8" (12 USED)
15 JD7849 ( - ) FITTING, GREASE (2 USED)
16 R53340 ( - ) KEY
] .. AR70179 ( - )} POWER TAKE-OFF ASSEMBLY »
= 1

40-10 OEM ENGINE AND ACCESSORIES - 4218D  PC-1417 (05-SEP-80)  LITHO IN US.A. I



CLUTCH AND CLUTCH HOUSING

PTO CLUTCH AND DRIVE SHAFT
CODE 5804 PTO AND CLUTCH, 11.5" (292 MM) SAE NO. 3 (SIDE LOADING)

T59549F

BELL
HOUSING

g

i e

e e

o I
A Y]
N,
4
- .r“.‘/“

T59549F

* KEY  PART NO. SERIAL NO. DESCRIPTION
1 R53308 ( - ) SCREW, SET, SPECIAL
2 JD7365 ( - ) CONE, TAPER ROLLER BEARING
3 R53349 ( - )} SHAFT, DRIVE
4 R53317 ( - ) NUT, SPECIAL (2 USED)
5 AR59466 ( - ) BEARING, RELEASE
6 T11083 ( - ) _PIN, CLEVIS (6 USED)
7 T11079 ( - ) LEVER (3 USED)
8 T11082 ( - ) LINK, CONNECTING (6 USED)
9 AT10896 ( - ) LEVER, SPRING
10 T11084 ( - ) RING, RETAINING
11 R53316 ( - } BOLT, SPECIAL
12 AR59467 ( - ) TUBE, FLEXIBLE (USE WITH PTA31185 AND PTA31194)
. AR88442 ( - ) TUBE, FLEXIBLE (USE WITH PTA311110 AND PTA311111)
13 .R53314 ( - ) SLEEVE, RELEASE
14 JD8206 ( - ) CUP, TAPER ROLLER BEARING
1 - AR70179 ( - ) POWER TAKE-OFF ASSEMBLY

‘ OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A.

40-11



CLUTCH AND CLUTCH HOUSING

T70934

170934

KEY  PART NO.

CODE 5804

CLUTCH AND CLUTCH PRESSURE PLATE
PTO AND CLUTCH, 11.5" (292 MM) SAE NO. 3 (SIDE LOADING)

SERIAL NO.

DESCRIPTION

1 JD7365 ( - ) CONE, TAPER ROLLER BEARING
2 JDB8206 ( - ) CUP, TAPER ROLLER BEARING
3 R53314 ( - ) SLEEVE, RELEASE
4 R53307 ( - ) PLATE, LOCK
5 12H291 ( - )} WASHER, LOCK, 5/16"
6  19H2020 ( - ) SCREW, CAP, 5/16" X 1/2"
7 R53341 ( : ) KEY
8 T11081 { - ) RING, RETAINING (3 USED)
9 R53350 { - ) WASHER, SPECIAL
10 T11068 ( : )} NUT, SPECIAL
11 R53327 ( - ) BEARING, BALL
12 T11080 { - ) PIN, CLEVIS (3 USED) »
13 R53344 ( - } BODY, CLUTCH
14 T11077 { - ) SPRING, SEPARATOR (3 USED)
15 R53346 ( - ) RING, DRIVING
16 AR59470 ( - ) DISK, CLUTCH, DRIVING
17 R53345 ( - ) PLATE, PRESSURE g
18 R53313 { - ) LOCK, ADJUSTMENT
19 T111076 ( N ) WASHER, SPECIAL
20 T11812 ( - } SCREW, SPECIAL
21 R53312 { - } NUT, ADJUSTING
22 R53319 ( - ) PLATE, ADJUSTING RING
23 R40808 ( - ) SCREW, CAP, SPECIAL (8 USED)
I .. AR70179 ( - ) POWER TAKE-OFF ASSEMBLY
40-12 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN US.A. .



DECALS, LABELS, AND KITS

ENGINE MOUNTS
CODE 5502 ENGINE STAND
CODE 5510 ENGINE STAND
CODE 5511  ENGINE STAND

TP2238

"
TP2238
KEY  PART NO. SERIAL NO. DESCRIPTION
1 "R58703 ( - ) MOUNT, ENGINE (CODE 5502)
R58703 ( - ) MOUNT, ENGINE (CODE 5510)
2 R52614 ( - ) MOUNT, ENGINE (CODE 5511)
3 14H886 ( - ) NUT, 6/16" (2 USED)
4 12H317 ( - ) WASHER, LOCK, 9/16" (2 USED)
5 19H2993 ( - ) SCREW, CAP, 1/2" X 1-1/2" (4 USED)
6 R69640 ( - ) BRACKET, LH.
7 19H2358 ( - ) SCREW, CAP, 9/16" X 2-1/4" (2 USED)
8 19H1756 ( - ) SCREW, CAP, 5/8" X 1-1/2" (2 USED)
» 9 ~12H294 ( - ) WASHER, LOCK, 5/8" (2 USED)
10 12H301 ( - ) WASHER, LOCK, 1/2" (12 USED)
11 14H1040 ( - ) NUT, 1/2" (4 USED)
12" R69639 ( - ) BRACKET, RH.
» 13 R69638 ( - ) MOUNT, ENGINE
i 14 19H1721 ( - ) SCREW, CAP, 1/2" X 1-1/2" (8 USED)

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 45-1



HOOD, GRILLE AND INSTRUMENT PANEL

T57873F

HOOD AND FRONT MOTOR COVER AND GRILLE
CODE 5302 FRONT ENCLOSURE
CODE 5305 HOOD AND ENCLOSURES WITH SIDE SCREENS
(SERIAL NO. =XXXXXX)

@ A - 10 11 12
1 N R

25
1]
\
8\\. )
J—t—0*"
°
1]
24—
1578731
KEY _ PART NO. SERIAL NO. DESCRIPTION
1T .. ( - ) SCREEN, MACH., 1/2" (4 USED) (SUB. GZ900812)
2 ... .. ( ) COVER (SUB. GZ900812)
3 T10379 ( - ) CLIP, COVER (2 USED)
4 12H315 ( - )} WASHER, LOCK, NO. 8 (4 USED)
5 14H605 ( - ) NUT, NO. 10 (4 USED)
6 ........ ( - ) COVER, ASSEMBLY, RADIATOR (SUB. AR72175, NO LONGER AVAILABLE)
7 19H1900 ( - ) SCREW, CAP, 5/16" X 3/4" (14 USED)
8 12H303 ( - ) WASHER, LOCK, 5/16" (12 USED)
9 14H785 ( - ) _NUT, 5/16" (6 USED)

10 ........ ( - ) LUG, LOCKING (2 USED) (SUB. AR72182, NO LONGER AVAILABLE)

1M1 ..., .. ( - ) WEBBING (SUB. AR72179, NO LONGER AVAILABLE)

12 ... ( - ) HOOD (SUB. AR72179, NO LONGER AVAILABLE)

13 N10212 ( - )} SCREW, LOCK FLANGE (8 USED)

14 ........ ( - ) SCREEN, SIDE (2 USED) (SUB. AR72182, NO LONGER AVAILABLE)

15 ... .... ( - ) SIDE, LOWER (SUB. AR72182, NO LONGER AVAILABLE)

i6 ... . ( - ) WEBBING, SHORT (2 USED) (SUB. AR72182, NO LONGER AVAILABLE)

17  19H1899 ( - ) SCREW, CAP, 7/16" X 2" (4 USED)

18 19H1978 ( - ) SCREW, CAP, 7/16" X 1-1/2" (8 USED)

19 12H293 ( - ) WASHER, EOCK, 7/16" (8 USED)

20 14H813 ( - ) NUT, 7/16" (8 USED)

21 ..., ( - ) SUPPORT (2 USED) (SUB. AR72177, NO LONGER AVAILABLE)

22 P50954 ( - ) SPACER, MOUNTING BOLT (4 USED)

23 ..., ( - ) PLATE, COVER (SUB. AR72175, NO LONGER AVAILABLE)

24 ..., ( - ) GRILLE, FRONT (SUB. AR72175, NO LONGER AVAILABLE)

25 ..., ( - ) COVER, FRONT (SUB. AR72175, NO LONGER AVAILABLE)

e e ( - ) COVER, ASSEMBLY, FRONT (AR72175 NO LONGER AVAILABLE)
........ ( - ) MOUNT, ASSEMBLY, FRONT COVER (AR72177 NO LONGER AVAILABLE)
........ ( - ) HOOD, ASSEMBLY (AR72179 NO LONGER AVAILABLE)

........ ( - ) SCREEN, ASSEMBLY, SIDE (AR72182 NO LONGER AVAILABLE)
80-2 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A.



HOOD, GRILLE AND INSTRUMENT PANEL

T57874F

18-

157R874F

REAR MOTOR COVER AND PANEL
CODE 5304 HOOD AND ENCLOSURES

(SERIAL NO. =XXXXXX)

7

26 19H1895

COVER, ASSEMBLY, REAR (AR72176 NO LONGER AVAILABLE)

HOOD, ASSEMBLY (AR72179 NO LONGER AVAILABLE)

17 16 15
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R55334 ( - ) PANEL
2 19H1914 ( - ) SCREW, CAP, 1/4" X 1" (4 USED)
8 ........ { - ) COVER, REAR (SUB. AR72176, NO LONGER AVAILABLE)
4 ToH1721 ( - ) SCREW, CAP, 1/2" X 1-1/2°
5 ........ ( - ) BRACE, REAR SHORT, R.H. (SUB. AR72176, NO LONGER AVAILABLE)
6 _14H785 ( - ) NUT, 5/16" (2 USED)
7 12H303 ( - ) WASHER, LOCK, 5/16" (10 USED)
8 ........ ( . ) PANEL, END (SUB. AR72176, NO LONGER AVAILABLE)
9 19H1905 ( - ) SCREW, CAP, 5/16" X 1" (2 USED)
10 19H1900 ( - ) SCREW, CAP, 5/16" X 3/4" (8 USED)
11 N31425 ( . ) GROMMET
12 ... ( - ) BRACE, REAR, L.H. (SUB. AR72176, NO LONGER AVAILABLE)
13 19H1800 ( - ) SCREW, CAP, 3/8" X 1-1/2"
14 ... ( - ) SPRING, EXTENSION (2 USED) (SUB. AR72182, NO LONGER AVAILABLE)
15 24H1111 ( - ) WASHER, 9/32" X 5/8" X .060" (6 USED)
16 19H1978 ( - ) SCREW, CAP, 7/16" X 1-1/2" (4 USED)
17 ... ( - ) BLOCK, SPACER (2 USED) (SUB. AR72176, NO LONGER AVAILABLE)
18 ........ ( - ) ANGLE, ATTACHMENT (SUB. AR72179, NO LONGER AVAILABLE)
19 ( - ) GROMMET (4 USED) (SUB. AR72176, NO LONGER AVAILABLE)
20 ........ ( - ) SPACER (4 USED) (SUB. AR72176, NO LONGER AVAILABLE)
21 _24H1287 ( - ) WASHER, 9/32" X 5/8" X .060" (4 USED)
22" 12H302 ( - ) WASHER, LOCK, 1/4" (4 USED)
23 14H786 ( - ) NUT, 1/4" (2 USED)
24 . ....... ( . ) FLAT, ATTACHMENT (SUB. AR72179, NO LONGER AVAILABLE)
25 12H301 ( - ) WASHER, LOCK, 1/2"
( . ) SCREW, CAP, 1/2" X 3/4"
( - )
( - )
( - )

SCREEN, ASSEMBLY, SIDE (AR72182 NO LONGER AVAILABLE)

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)

LITHO IN U.S.A.

80-3



HOOD, GRILLE AND INSTRUMENT PANEL

FRONT GRILLE AND COVER (SERIAL NO. XXXXXX-~ )
CODE 5302 FRONT ENCLOSURE
CODE 5304 HOOD AND ENCLOSURES WITHOUT SIDE SCREENS
CODE 5305 HOOD AND ENCLOSURES WITH SIDE SCREENS

TP2124

TP2124 ‘

30-a THIS PARTS LISTING IS CONTINUED .

OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN US.A.




HOOD, GRILLE AND INSTRUMENT PANEL

FRONT GRILLE AND COVER (SERIAL NO. XXXXXX-
CODE 5302

)-CONTINUED
FRONT ENCLOSURE

CODE 5304 HOOD AND ENCLOSURES WITHOUT SIDE SCREENS
CODE 5305 HOOD AND ENCLOSURES WITH SIDE SCREENS
‘ KEY  PART NO. SERIAL NO. DESCRIPTION
1 ... ( - )} GRILLE, FRONT (SUB. AR91078)
2 19H1900 ( - ) SCREW, CAP, 6/16" X 3/4" (20 USED)
3 12H303 ( - ) WASHER, LOCK, 5/16" (20 USED)
4 ..., ( - } BAFFLE WITH CUSHION, R.H. (SUB. AR91078)
........ ( - ) BAFFLE WITH CUSHION, L.H. (SUB. AR91078)
5 ........ { - ) BAFFLE WITH CUSHION, TOP (SUB. AR91078)
6 ........ ( - ) BRACE (2 USED) (SUB. AR91078)
7 14H785 ( - ) NUT, 5/16" (6 USED)
8 ........ { - ) COVER, FRONT (SUB. AR91078)
9 AR27869 ( - ) COVER WITH HINGE
10 R28644 ( - ) CLUIP, HINGE
11 12H302 ( - ) WASHER, LOCK, 1/4" (2 USED)
12 19H1227 ( - ) SCREW, CAP, 1/4" X 1/2" (2 USED)
13 14H1047 { - ) NUT, 7/16" (4 USED)
14 12H293 ( - ) WASHER, LOCK, 7/16" (4 USED)
156 19H1899 ( - ) SCREW, CAP, 7/16" X 2" (4 USED)
16 ........ ( - ) PLATE, COVER (SUB. AR91078)
17 AR91078 ( - ) COVER, FRONT

OEM ENGINE AND ACCESSORIES - 42190  PC-1417 (05-SEP-80)

LITHO IN U.S.A. 80-5



HOOD, GRILLE AND INSTRUMENT PANEL

REAR COVER AND PANEL
CODE 5304 HOOD AND ENCLOSURES WITHOUT SIDE SCREENS
CODE 53056 HOOD AND ENCLOSURES WITH SIDE SCREENS

(SERIAL NO. XXXXXX- )
TP2125

23

P2125 .

THIS PARTS LISTING 1S CONTINUED
80-6 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A.




HOOD, GRILLE AND INSTRUMENT PANEL

REAR COVER AND PANEL-CONTINUED

CODE 5304 HOOD AND ENCLOSURES WITHOUT SIDE SCREENS
CODE 5305 HOOD AND ENCLOSURES WITH SIDE SCREENS
(SERIAL NO. XXXXXX- )
. KEY PART NO. SERIAL NO. DESCRIPTION
1 19H1914 { : ) SCREW, CAP, 1/4" X 1" (4 USED)
2 12H302 ( ; ) WASHER, LOCK, 1/4" (4 USED)
3 24H1287 ( . ) WASHER, 9/32" X 5/8" X .060" (4 USED)
4 R55339 ( : ) SPACER (4 USED)
5 B30667 { . ) GROMMET (4 USED)
6 ........ ( - ) COVER, REAR (SUB. AR91079)
7 19HT721 ( - ) SCREW, CAP, 1/2° X 1-1/2*
8 14H785 ( ] ) NUT, 5/16" (2 USED)
9  12H303 { . ) WASHER, LOCK, 6/16" (10 USED)
0 ..., { - ) BRACE, REAR (SUB. AR91079)
M1 ( - ) PANEL, END (SUB. AR91079)
12 19H1900 ( . ) SCREW, CAP; 5/16" X 3/4" (8 USED)
13 19H2529 { - ) SCREW, CAP, 5/16° X 1" (2 USED)
14 ..., ( - ) BRACE, REAR (SUB. AR91079)
15 19H1800 ( : )_SCREW, CAP, 3/8" X 1-1/2"
16~ N31425 ( - )} GROMMET
17 24H1111 { : ) WASHER, 17/32" X 1-1/16" X .080" (2 USED)
18 12H301 { . ) WASHER, LOCK, 1/2" (4 USED)
19 19H1815 ( - ) SCREW, CAP, 1/2° X 1-1/4" (4 USED) (USE WITH GAE 2 OR 3 FLYWHEEL
- HOUSING)
| 19H1945 ( - ) SCREW, CAP, 1/2" X 3-1/4" (4 USED) (USE WITH SAE 4 FLYWHEEL
HOUSING)
X l2o ........ ( . )} BLOCK, SPACER (2 USED) (FOR USE WITH SAE 4 FLYWHEEL HOUSING)
- (SUB. AR91079)
[ IE I — 1 - } BLOCK, SPACER (2 USED) (FOR USE WITH SAE 2 OR 3 FLYWHEEL HOUSING)
(SUB. AR91079)
I 22 14H786 ( - ) NUT, 1/4" (2 USED)
23 AR91079 ( - )

COVER, REAR

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)

LITHO IN U.S.A. 80-7



HOOD, GRILLE AND INSTRUMENT PANEL

HOOD AND SIDE SCREEN
CODE 5304 HOOD AND ENCLOSURES WITHOUT SIDE SCREENS
CODE 5305 HOOD AND ENCLOSURES WITH SIDE SCREENS
(SERIAL NO. XXXXXX- )

TP2126 ‘

y ®

TP2126

THIS PARTS LISTING IS CONTINUED .

80-8 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A.




HOOD, GRILLE AND INSTRUMENT PANEL

HOOD AND SIDE SCREEN-CONTINUED
CODE 5304 HOOD AND ENCLOSURES WITHOUT SIDE SCREENS

CODE 5305 HOOD AND ENCLOSURES WITH SIDE SCREENS
(SERIAL NO. XXXXXX- )
KEY PART NO. SERIAL NO. DESCRIPTION
1 14H785 { . ) NUT, 5/16°
2 19H1895 ( - )} SCREW, CAP, 1/2* X 3/4"
3 12H301 ( - ) WASHER, LOCK, 1/2"
4 ...~ ( - ) FLAT (SIDE SCREEN TO ENGINE R.H.) (SUB. AR91085)
5 ... { . ) SPRING (SUB. AR91085)
6 . ....... ( - ) ANGLE (SIDE SCREEN TO ENGINE L.H.) (SUB. AR91085)
7 .. ... ( : ) LUG, LOCKING (SUB. AR97085)
8 12H303 ( . ) WASHER, LOCK, 5/16"
9 19H1900 ( - ) SCREW, CAP, 5/16" X 3/4"
0 ........ ( - ) SCREEN, SIDE (SUB. ARG1085)
11 AR91085 ( . ) SIDE SCREEN (2 USED)
12 ... ( . ) WEBBING (2 USED) (SUB. AR91081)
13 ........ ( : ) HOOD (SUB. ARg1081)
14 N10212 ( . ) SCREW, CAP, SPECIAL (12 USED)
15 ..., ( - )__SIDE, LOWER (2 USED) (SUB. AR91081)
16 ........ ( : ) WEBBING (4 USED) (SUB. AR91081)
17 AR91081 ( - ) HoOD

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)

LITHO IN U.S.A. 80-9



HOOD, GRILLE AND INSTRUMENT PANEL

INSTRUMENT PANEL
CODE 3201 INSTRUMENT PANEL
(USE WITH SAE 4 FLYWHEEL HOUSING)
(CODE 1404)
T57863F

%

=Y

™

CYLINDER
HEAD

/i q Y
‘\,’ LA

Ve FLYWMERL

1578631 Dot

e el HOUS ING
S :\:," n. '\.\
AT WA T

KEY  PART NO. SERIAL NO. DESCRIPTION

1 19H1914 ( - ) SCREW, CAP, 1/4" X 1" (4 USED)

2 12H302 ( - )} WASHER, LOCK, 1/4" (4 USED)

3 24H1288 ( - ) WASHER, 9/32" X 1" X .060"

4 R55339 ( - } SPACER (4 USED)

5 B30667 ( - ) GROMMET (4 USED)

6 14H786 ( - ) NUT, 1/4" (4 USED)

7 AR64312 ( - ) BRACKET, UPPER

8 19H1815 ( - ) SCREW, CAP, 1/2" X 1-1/4"

9 AR64313 ( - ) BRACKET, LOWER
10 19H1800 ( - ) SCREW, CAP, 3/8" X 1-1/2"
11 12H304 ( - ) WASHER, LOCK, 3/8"
12 R55334 ( - ) PANEL, INSTRUMENT

80-10 OEM ENGINE AND ACCESSORIES - 4218D  PC-1417 (05-SEP-80)  LITHO IN U.S.A.



HOOD, GRILLE AND INSTRUMENT PANEL

e
//

INSTRUMENT PANEL
CODE 3202 INSTRUMENT PANEL
(USE WITH SAE 2 AND SAE 3 FLYWHEEL HOUSING)
(CODE 1402, 1403 AND 1405)
(USE WITH CODE 2902 VENT SYSTEM)

.
o9 o
\ 5 34 >
1 | CYLINDER
: HEAD
o
| I
|
b
. FLYWHEEL
i HOUS ING
T57864F L 1'.-_2 )
»
KEY PART NO. SERIAL NO. DESCRIPTION
1 19H1914 ( - ) SCREW, CAP, 1/4" X 1* (4 USED)
L 2 12H302 ( - ) WASHER, LOCK, 1/4" (4 USED)
3 24H1288 ( - )} WASHER, 9/32" X 1" X .060" (4 USED)
4 R55339 ( - ) SPACER (4 USED)
5 B30667 { - ) GROMMET (4 USED)
6 14H786 [{ - )__NUT, 1/4"
7 AR64312 ( - ) BRACKET, UPPER
8 19H1815 ( - ) SCREW, CAP, 3/8" X 1-1/2"
9 R58886 ( - ) BRACKET, LOWER
10 R55334 ( - ) PANEL, INSTRUMENT
11 28H1597 ( - ) SPACER, PIPE, 1/2" X 3/8" (2 USED)
12 12H301 ( - ) WASHER, LOCK, 1/2" (2 USED)
13 19H2508 ( - ) SCREW, CAP, 1/2" X 1-3/8" (2 USED)

OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A.

80-11



ELECTRICAL WIRING SYSTEM

ENGINE WIRING HARNESS
CODE 3201 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
CODE 3202 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
CODE 3208 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
TP1176

Y TP1176

THIS PARTS LISTING IS CONTINUED -
90-2 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN US.A.




ELECTRICAL WIRING SYSTEM

ENGINE WIRING HARNESS-CONTINUED

CODE 3201 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
CODE 3202 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
CODE 3208 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
‘ KEY PART NO. SERIAL NO. DESCRIPTION
1T 14H732 { - ) NUT, 3/8"
2 12H304 ( - ) WASHER, LOCK, 3/8"
| 3 AR67341 { - ) LEAD, WIRING
4 12H246 ( . ) WASHER, LOCK, NO. 10
5 12H303 ( - ) WASHER, LOCK, 5/16" (2 USED)
6 14H631 { - )_NUT, NO. 10
7 14H785 ( - ) NUT, 5/16" (2 USED)
8 AR70945 ( - ) LEAD, WIRING (USE WITH CODE 3201 AND CODE 3202)
AR70946 { - ) LEAD, WIRING (USE WITH CODE 3208)
9 R44302 ( - ) BAND (2 USED)
10 T24151% { . ) CLP
11__AR53750 ( - ) _HARNESS, WIRING
2 ... ... .. ( " ) LEAD, WIRING (MAKE FROM ARB4006)
13 14H786 { . ) NUT, 1/4°
14 12H302 { . ) WASHER, LOCK, 1/4"

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 90-3



ELECTRICAL WIRING SYSTEM

ENGINE WIRING HARNESS
CODE 9001 INSTRUMENT PANEL WITH TEMPERATURE AND OIL PRESSURE
GAUGES AND 72-INCH SPEED CONTROL-FIELD
CODE 9002 INSTRUMENT PANEL FOR ENCLOSURE-FIELD

TP1176

\\ \11 10 TP1176

THIS PARTS LISTING IS CONTINUED ‘
90-4 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A.



ELECTRICAL WIRING SYSTEM

WASHER, LOCK, 1/4"

ENGINE WIRING HARNESS-CONTINUED
CODE 9001 INSTRUMENT PANEL WITH TEMPERATURE AND OIL PRESSURE
GAUGES AND 72-INCH SPEED CONTROL-FIELD
CODE 9002 INSTRUMENT PANEL FOR ENCLOSURE-FIELD
‘ KEY PART NO. SERIAL NO. DESCRIPTION
1 14H732 { - ) NUT, 3/8"
2 12H304 ( - ) WASHER, LOCK, 3/8"
I 3 AR67341 ( - ) LEAD, WIRING
4 12H246 { - ) WASHER, LOCK, NO. 10
5 12H303 ( ) WASHER, LOCK, 5/16" (2 USED)
6 14H631 ( - ) NUT, NO. 10
7 14H785 4 - ) NUT, 5/16" (2 USED)
8 AR70946 ( - ) LEAD, WIRING
9 R44302 ( - )_BAND (2 USED)
10 7124159 ( - ) CLIP
11 AR53750 ( - ) HARNESS, WIRING
12 .. ...... { - ) LEAD, WIRING (MAKE FROM AR84006 LEAD WIRE KIT)
13 14H786 ( - ) NUT, 1/4"
14 12H302 ( - )

OEM ENGINE AND ACCESSORIES - 42190 PC-1417 (05-SEP-80)

LITHO IN U.S.A.

90-5



ELECTRICAL WIRING SYSTEM

STARTER SWITCH WITH TEMPERATURE AND AMMETER GAUGES
CODE 3201 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
CODE 3202 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
CODE 3208 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS

TP2068
2
N
&
TP2068
KEY PART NO. SERIAL NO. DESCRIPTION
1 AR53748 ( - ) GAUGE, TEMPERATURE
2 R44302 ( - ) BAND
I 3 A4827R ( - ) WASHER, SPECIAL
4 R44342 ( - ) NUT, SPECIAL
| 5 AR51481 { - ) KEYS (SET OF TWO)
6 AR58126 J - ) _SWITCH, STARTER WITH KEYS
7 ARbB3746 ( - )} GAUGE, AMMETER

90-6 OEM ENGINE AND ACCESSORIES - 4218D PC-1417 (05-SEP-80)  LITHO IN U.S.A. ’



ELECTRICAL WIRING SYSTEM

STARTER SWITCH WiTH TEMPERATURE AND AMMETER GAUGES

CODE 9001 INSTRUMENT PANEL WITH TEMPERATURE AND OIL PRESSURE

GAUGES AND 72-INCH SPEED CONTROL-FIELD

CODE 9002 INSTRUMENT PANEL FOR ENCLOSURE-FIELD
TP2068
2
~N
KEY PART NO. SERIAL NO. DESCRIPTION
1 AR53748 ( - ) GAUGE, TEMPERATURE
2 R44302 ( . ) BAND
1 3 A4827R ( - ) WASHER, SPECIAL
4 R44342 ( - ) NUT, SPECIAL
|l 5 ARs51481 ( - ) KEYS (SET OF TWO)
6 ARS58126 ( - ) SWITCH, STARTER WITH KEYS
7 ARB53746 ( : ) GAUGE, AMMETER

OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)

LITHO IN US.A.

90-7



ELECTRICAL WIRING SYSTEM

OIL PRESSURE GAUGE AND SOLENOID STARTING SWITCH
CODE 3201 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
CODE 3202 INSTRUMENT PANEL WiTH GAUGES AND SPEED CONTROLS
CODE 3208 INSTRUMENT PANEL WITH GAUGES AND SPEED CONTROLS
TP2069

st sann
3 o o,
" s
.
o

o
o

o
o

T TP2069

KEY PART NO. SERIAL NO. DESCRIPTION

1 R44302 { - ) BAND

2 AR64315 { - ) LINE, FLEXIBLE OIL

3 R35352 { - )_CONNECTOR

4 ARb53745 ( - ) SWITCH, SAFETY

5 14H786 { - ) NUT, 1/4" (2 USED)

6 12H297 C - ) WASHER, LOCK, 1/4" (2 USED)
7 AM53945 ( ) SWITCH, SOLENOID STARTING
8 T20972 ( - ) BUSHING (2 USED)

9 19H1948 ( - ) SCREW, CAP, 1/4" X 3/4" (2 USED)
| 70 R44025 ( - ) NUT, SPECIAL -
11  AR53747 ( - ) GAUGE, OiL PRESSURE

90-8 .

OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN US.A.



ELECTRICAL WIRING SYSTEM

TP2070

CODE 9001

faw]

=)
0‘00

CODE 9002

OIL PRESSURE GAUGE AND SOLENOID STARTING SWITCH

INSTRUMENT PANEL WITH TEMPERATURE AND OIL PRESSURE
GAUGES AND 72-INCH SPEED CONTROL-FIELD

INSTRUMENT PANEL FOR ENCLOSURE-FIELD

’ L)
11
@ﬂ
Ve
10
0
0
9
\ =
& 0
w

KEY PART NO. SERIAL NO. DESCRIPTION

1 R44302 { : ) BAND

2 AR64315 ( . ) LINE, FLEXIBLE OIL

3 R35352 { - ) CONNECTOR

4 AR53745 ( X ) SWITCH, SAFETY

5 14H786 ( . ) NUT, 1/4" (2 USED)

6 12H297 { - ) _WASHER, LOCK, 1/4" (2 USED)
7 AM53945 ( X ) SWITCH, SOLENOID STARTING
8 T20972 ( . ) BUSHING (2 USED) A
9 19H1948 { - ).__SCREW, CAP, 1/4" X 3/4" (2 USED)

| 70 R44025 ( » ) NUT, SPECIAL
11  AR53747 { . ) GAUGE, OIL PRESSURE
12 R55334 ( - ) PANEL, INSTRUMENT

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)

LITHO IN U.S.A.

90-9



ELECTRICAL WIRING SYSTEM

INSTRUMENT PANEL KIT

= aweal C
10 Q\ N e @T
— ,

TP2090

TP2090

THIS PARTS LISTING IS CONTINUED
90-10 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN US.A.




ELECTRICAL WIRING SYSTEM

INSTRUMENT PANEL KIT-CONTINUED

KEY  PART NO. SERIAL NO. DESCRIPTION
1 19H1914 ( - ) SCREW, CAP, 1/4" X 1" (4 USED)
2 12H302 ( - } WASHER, LOCK, 1/4" (5 USED)
3 24H1288 ( - ) WASHER, 9/32" X 1" X .060" (4 USED)
4 R55339 ( - } SPACER (4 USED)
5 B30667 ( - ) GROMMET (4 USED)
6 R55334 ( - ) _PANEL
7 14H786 ( - Y NUT, 1/4" (7 USED)
8 AR64312 ( - ) BRACKET, UPPER
9 AR51481 { - ) KEYS (SET OF TWO)
10 AR58126 ( - ) SWITCH, STARTER WITH KEYS
11 AR53748 ( - ) GAUGE, TEMPERATURE
12 AR53746 ( - )} GAUGE, AMMETER
13 AR53747 ( - ) GAUGE, OIL PRESSURE
14 R44302 ( . ) BAND (6 USED)
15 AR64315 ( - ) LINE, OIL
16 R35352 ( - ) CONNECTOR
17 AR53745 ( - )} SWITCH, SAFETY
18 AM53945 ( - ) SWITCH, SOLENOID STARTING
19 12H297 ( - ) WASHER, LOCK, 1/4" (2 USED)
20 AR64338 { - )} CABLE, THROTTLE
21 12H246 ( - ) WASHER, LOCK, NO. 10
22 12H303 ( : ) WASHER, LOCK, 5/16" (2 USED)
23 14H631 ( - } NUT, NO. 10 (3 USED)
24 14H785 ( - ) NUT, 5/16" (2 USED)
25 AR70946 { - ) LEAD
26 T24151 ( - ) CLP
27 AR53750 ( - ) HARNESS, WIRING
28 ........ ( - ) LEAD (KIT AR84006)
29 14H605 { . ) NUT, NO. 8
30 12H315 ( - ) WASHER, LOCK, NO. 8
31 12H304 ( : ) WASHER, LOCK, 3/8"
32 14H732 ( - )} NUT, 3/8"
33 11H206 ( - ) _PIN, COTTER, 3/32" X 3/4"
34 R55340 ( B ) SWIVEL
35 21H1148 ( - ) SCREW, MACH., NO. 10 X 3/4" (3 USED)
36 R55331 { - ) BRACKET
37 A4827R ( - ) WASHER, SPECIAL
38 R44342 ( - ) NUT, SPECIAL
39 19H1948 ( - ) SCREW, CAP, 1/4" X 3/4" (2 USED)
40 AR64313 ( - ) BRACKET, LOWER (USE WITH CODE 3201)
41 R58886 ( - ) BRACKET, LOWER (USE WITH CODE 3202)
42 AR94512 ( - ) KIT
OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 90-11



ELECTRICAL WIRING SYSTEM

TACHOMETER
CODE 3301 TACHOMETER
T70624
) .
; 5, ¢
v if b RE: \
170624 (e ‘-\__z\ { /4 {_,:, / ' " i N
KEY  PART NO. SERIAL NO. DESCRIPTION
1 12H295 ( - ) WASHER, LOCK, NO. 10 (2 USED)
2 14H631 ( - ) NUT, NO. 10 (2 USED)
3 AT18733 ( - )} TACHOMETER
4 AR64316 ( - ) CABLE, TACHOMETER DRIVE
5 N31425 ( . ) GROMMET
-
™

90-12 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80) LITHO IN U.S.A. I



ELECTRICAL WIRING SYSTEM

TACHOMETER
CODE 3302 TACHOMETER

T58319F

£ )
YN INSTRUMENT
a PANEL
b
“
\'01
RN €
1583191 s
KEY PART NO. SERIAL NO. DESCRIPTION
1 AR53897 ( - ) TACHOMETER
2 N31425 ( - ) GROMMET
3 AT17503 ( - ) CABLE, TACHOMETER
4 B3285R ( - ) GASKET
5 AT17504 ( . ) CORE, CABLE

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80) LITHO IN U.SA. 90-13



ELECTRICAL WIRING SYSTEM

T58702F

KEY  PART NO.
1 21H1290

CODE 3401

1587021

SERIAL NO.

HOUR METER
ELECTRIC HOUR METER

DESCRIPTION

INSTRUMENT
PANEL

2 124321
3 AT33995

90-14

—~—

- ) SCREW, MACH., NO. 6 X 1/2" (3 USED)

- ) WASHER, LOCK, NO. 6 (3 USED)

- ) METER, HOUR

OEM ENGINE AND ACCESSORIES - 42190  PC-1417 (05-SEP-80)

LITHO IN US A.



ELECTRICAL WIRING SYSTEM

MEMORANDA

OEM ENGINE AND ACCESSORIES - 42190  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 80-15



EEEEEEEEEEE




ELECTRICAL WIRING SYSTEM

LEAD WIRE KIT-CONTINUED

KEY PART NO. SERIAL NO. DESCRIPTION
. R65503 { : } CABLE, PRIMARY, 16-GA., 100 FT. (30 M) (1 SPOOL)
.. R66319 ( . ) CABLE, PRIMARY, 14-GA., 100 FT. (30 M) (1 SPOOL)
.. R66320 ( - ) CABLE, PRIMARY, 12-GA., 100 FT. (30 M) (1 SPOOL)_
. R66321 { - ) CABLE, PRIMARY, 10-GA., 50 FT. (15 M) (1 SPOOL)
R32011 ( . ) TOOL, WIRING
R65594 (L - )_TOOL, WIRING
R32016 ( - ) TERMINAL, PRIMARY, 14-16 GA., NO. 10 SPADE (25 IN A PKG.)
R32017 ( . ) TERMINAL, PRIMARY, 10-12 GA., NO. 10 SPADE (25 IN A PKG.)
R32018 ( - _)_TERMINAL, PRIMARY, 14-16 GA., NO. 10 EYELET (20 IN A PKG.)
. R32019 ( : ) TERMINAL, PRIMARY, 10-12 GA., NO. 10 EYELET (20 IN A PKG.)
* .. RB32021 ( - ) TERMINAL, PRIMARY, 10-12 GA., 1/4" EYELET (10 IN A PKG.)
.. R32022 { - ) TERMINAL, PRIMARY, 10-12 GA, 3/8" EYELET (10 IN A PKG.)
R32023 ( : ) TERMINAL, PRIMARY, 10-12 GA., 1/2" EYELET (10 IN A PKG.)
.. R65595 ( . ) TERMINAL, FEMALE, 10-GA. (20 IN A PKG)
.. R65600 ( - )_TERMINAL, FEMALE, 14-16 GA. (20 IN A PKG.)
. U46662 ( : ) TERMINAL, MALE (20 IN A PKG.)
.. U46663 ( - ) TERMINAL, MALE (20 IN A PKG.)
.. L46664 L - ) TERMINAL, MALE (20 IN A PKG.) _
. R65596 ( - ) TERMINAL, MALE, 10-14 GA. (40 IN A PKG.)
.. R65597 ( - )} TERMINAL, MALE, 14-16 GA. (20 IN A PKG.)
.. R65598 { - )_TERMINAL, MALE, SHORT, 14-16 GA. (20 IN A PKG.)
.. R32026 ( - ) TERMINAL, MALE BULLET (20 IN A PKG.)
- .. R65599 { - ) TERMINAL, 14-16 GA., 1/4" EYELET (20 IN A PKG.)
.. R65606 ( - ) _TERMINAL, 6-8 GA., 1/4" EYELET (20 IN A PKG)
R65601 ( - ) TERMINAL, TWIN-LOCK, 16-GA. (20 IN A PKG.)
.. R32027 ( - )} TERMINAL, SPLICE, 14-16 GA. (20 IN A PKG.)
* .. R32028 ( - ) _TERMINAL, SPLICE, 10-12 GA. (20 IN A PKG.)
. R32029 ( - ) TERMINAL, 2-WIRE BULLET CONNECTOR (20 IN A PKG.)
R65602 ( - ) CONTACT, BULB SOCKET, 16-18 GA. (20 IN A PKG.)
R65603 ( - _)_CLIP, FUSE (20 IN A PKG.) _
R65604 ( - ) SLEEVE, 14-18 GA. (20 IN A PKG)
R65605 ( . ) SLEEVE, 8-12 GA. (20 IN A PKG.)
R65607 ( - ) _SLEEVE, 18-20 GA. (20 IN A PKG.)
R65608 ( - ) RACK
T28583 ( . ) CONNECTOR, ONE CONTACT LOCK-TYPE (20 IN A PKG.)
728585 ( - ) CONNECTOR, ONE CONTACT LOCK-TYPE (20 IN A PKG.)
U46370 ( - ) CONNEGTOR, ONE CONTACT SINGLE BODY (20 IN A PKG.)
ARB4006 ( . ) KIT, LEAD WIRE (INCLUDES ALL PARTS ABOVE)

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 90-17



ELECTRICAL WIRING SYSTEM

MEMORANDA

90-18 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A.



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR ATTACHING PARTS
CODE 3001 STARTING MOTOR FOR SIEE NO.)2 AND NO. 4 FLYWHEEL HOUSINGS
(CODE 1404
CODE 3003 STARTING MOTOR, SEALED FOR WET CLUTCH FLYWHEEL HOUSING
(CODES 1402 AND 1404)

.
TP2064
KEY _ PART NO. SERIAL NO. DESCRIPTION.
1 M3636T ( - ) STUD
l 2 R71835 ( - ) GASKET (USE WITH CODE 3003)
3 AT25619 ( - _ )} MOTOR ASSEMBLY, STARTING (DELCO-REMY NO. 1107871} (USE WITH
CODE 3001)
| ARB9750 ( - ) MOTOR ASSEMBLY, STARTING (DELCO-REMY NO. 1109208) (USE WITH
CODE 3003) _
4 12H304 ( - ) WASHER, LOCK, 3/8” (2 USED)
5 14HB12 ( - ) NUT, 3/8"
6 19H1731 ( - ) SCREW, CAP, 3/8" X 1"
L]
STARTING MOTOR ATTACHING PARTS
CODE 3002 STARTING MOTOR, FOR SAE NO. 2 FLYWHEEL HOUSING
) (CODE 1405) AND SAE NO. 3 FLYWHEEL HOUSING (CODE 1403)
e T29548
T29548
KEY  PAART NO. SERIAL NO. DESCRIPTION
| ~1 AR706711 ( - ) MOTOR, STARTING, COMPLETE (JOHN DEERE)
2 19H1732 ( - ) SCREW, CAP, 3/8" X 1-1/4" (3 USED)
3 12H304 {

- ) WASHER, LOCK, 3/8" (3 USED)

OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A. 95-1



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR ATTACHING PARTS

CODE 3006 STARTING MOTOR RIGHT-HAND (HEAVY DUTY)
(CODE 1402 AND 1404)
T59271F
-~
T ©\
59271f @jﬁ)\a 4

KEY  PART NO. SERIAL NO. DESCRIPTION
1 14H631 ( - ) NUT, NO. 10
2 12H246 ( - )} WASHER, LOCK, NO. 10
3 14H812 ( - ) NUT, 3/8" (2 USED) _
4 12H304 ( - ) WASHER, LOCK, 3/8"
5 MB3636T ( - ) STUD
6 19H1731 ( - ) SCREW, CAP, 3/8" X 1"
7 AR66424 ( - } MOTOR, STARTING (DELCO-REMY NO. 1109251) (FOR PARTS SEE PAGES

95-12 AND 95-13) -
95-2

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)

LITHO IN US.A.



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR DRIVE AND SWITCH ASSEMBLY
(DELCO-REMY NO. 1107871)
CODE 3001 STARTING MOTOR, FOR SAE NO. 2 AND SAE NO. 4
FLYWHEEL HOUSINGS

T34641
6
1\%
28— ‘@
21
27/ (g
20
26
25 .
19 h
' 134641
- KEY PART NO. SERIAL NO. DESCRIPTION
1 R39877 ( . ) CONNECTOR
, 2 21H1127 ( - ) SCREW, CONNECTOR TO FIELD COIL LEAD, NO. 10 X 7/16"
* 3 12H246 { - ) WASHER, LOCK, NO. 10 CONNECTOR TO FIELD GOIL LEAD
4 T19589 ( - ) SCREW, CENTER BEARING ATTACHING (2 USED)
5 T19569 ( - ) WASHER, LOCK, CENTER BEARING ATTACHING SCREW (2 USED)
6 AR54923 { - ') DRIVE, MOTOR
7 R11116 ( - ) COLLAR
8 R11117 ( N ) RING, RETAINING
9 T24539 ( - ) WASHER, SPACER, DRIVE END
10 12H303 ( N ) WASHER, LOCK, 5/16°
11 14H611 ( - ) NUT, JAM, 5/16"
12 T17987 8 . ') BUSHING
13 AR70082 ( - } HOUSING, DRIVE (SUB. FOR AT20662)
14 R40337 ( - ) WICK, DRIVE END
15 15H558 ( . )} _PLUG, PIPE, HEX. CTSK., 1/8"
16 111672 ( - ) SCREW, SPECIAL
17 T17058 ( - ) GASKET, SOLENOID
18 34H279 { . )_PIN, SPRING, 3/16" X 13/16"
19 T18113 ( N ) LEVER, SHIFT
20 AT15147 ( - ) PLUNGER, SOLENOID SWITCH
21 T11675 { - ) SPRING
. 27 AR68304 ( " ) SWITCH ASSEMBLY, SOLENOID (FOR PARTS SEE PAGE 95-7)
23 12H302 ( , ) WASHER, LOCK, 1/4" (2 USED)
24 21H1142 ( - ) SCREW, MACH., 1/4" X 1/2" (2 USED)
25 12H304 ( - ) WASHER, LOCK, 3/8"
3 26 14H732 ( . ) NUT, 3/8"
' 27 12H295 ( - ) WASHER, LOCK, NO. 10
28 T15564 ( - ) SCREW, SPECIAL
.. AT25619 ( - ) MOTOR ASSEMBLY, STARTING (FOR ADDITIONAL PARTS SEE PAGE 95-4)

OEM ENGINE AND ACCESSORIES

-4219D PC-1417 (05-SEP-80) LITHO IN US.A. 95-3



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR COIL ASSEMBLY, HOUSING AND ARMATURE
(DELCO-REMY NO. 1107871)
CODE 3001 STARTING MOTOR, FOR SAE NO. 2 AND SAE NO. 4
FLYWHEEL HOUSINGS

T63339F ‘

T63339F

KEY  PART NO. SERIAL NO. DESCRIPTION
1 R11243 ( - ) BOLT, THROUGH (2 USED)
2 R11238 ( - ) END, COMMUTATOR, WITH BEARING
3 _T11739 ( - ) BUSHING
4 37H79 ( - } SCREW, DRIVE, 1/4" X 5/8" (4 USED)
12H290 ( - ) WASHER, LOCK, NO. 8 (4 USED)
5 R11239 ( - ) BRUSH (4 USED)
6 T738T ( - ) HOLDER, BRUSH, INSULATED (2 USED)
7 AT514T { . } LEAD ASSEMBLY (2 USED)
8 T736T ( - ) _PIN, BRUSH (2 USED)
9 AT516T ( - ) SUPPORT PACKAGE, BRUSH, INCLUDES GROUND LEAD, BRUSH HOLDER, PIN
SUPPORT, SCREWS, LOCK WASHERS, AND NUTS (2 USED)
10 _ AT16290 4 - _) COIL ASSEMBLY, FIELD
11 T11680 ( - ) SHOE, POLE (4 USED)
12 ..., ( - ) SUB. AT25619
13 21H1280 A - ) SCREW, MACH., 3/8" X 3/4" (8 USED)
14 R11087 ( - ) PIN, DOWEL, DRIVE END
15 R11095 ( - ) WASHER, BRAKE, BETWEEN CENTER BEARING AND MOTOR DRIVE
16 820149 ( - ) PLATE, CENTER, BEARING
17 R11236 ( - ) GROMMET
18 AT16291 ( - ) ARMATURE
19 R11096 ( - ) WASHER, SPACER, COMMUTATOR END
20 14H778 ( - ) NUT, NO. 10 (4 USED)
21 12H246 ( - ) WASHER, LOCK, NO. 10 (4 USED)
22 21H1301 ( - _) SCREW, MACH., NO. 10 X 1/2" (4 USED) _
23 17407 ( - ) SPRING, BRUSH (4 USED)
24 T739T ( - ) HOLDER, BRUSH, INSULATED (2 USED)
25 15H558 (L - ) PLUG, PIPE, HEX. CTSK., 1/8"
26 H23193 ( - ) WICK, COMMUTATOR END
27 R61934 ( - ) WICK, COMMUTATOR END (AS REQUIRED)
. AT25619 ( - ) MOTOR ASSEMBLY, STARTING (FOR ADDITIONAL PARTS SEE PAGE 95-3)

95-4 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A.



STARTING MOTOR, ALTERNATOR AND REGULATOR

T39921

STARTING MOTOR DRIVE AND SWITCH ASSEMBLY
(DELCO-REMY NO. 1109208)

CODE 3003

STARTING MOTOR, FOR WET CLUTCH FLYWHEEL HOUSINGS

739921
KEY  PART NO. SERIAL NO. DESCRIFTION
1 R40801 ( - ) BUSHING
2 AR71834 ( - )} HOUSING, DRIVE END, WITH BUSHING
3 T11672 { - )__SCREW, SHIFT LEVER
4 AR62966 { - ) WASHER, SEALING
5 12H246 ( - ) WASHER, LOCK, NO. 10
6 34H279 { - ) _PIN, SPRING, 3/16" X 13/16"
7 Ti18113 ( - ) LEVER, SHIFT
8 R55162 ( - ) BOOT, SOLENOID
9 AT15147 { - ) PLUNGER
10 T11675 { - ) SPRING
11 AR68304 ( - ) SWITCH, SOLENOID (DELCO-REMY NO. 1114381) (FOR PARTS SEE PAGE
95-7)
12 21H1142 ( ) SCREW, MACH., PAN HEAD, 1/4" X 1/2" (2 USED)
12H302 ( . ) WASHER, LOCK, 1/4" (2 USED)
13 _R39877 ( - ) CONNECTOR, FIELD TO SWITCH
14 T19610 ( - ) SCREW, SPECIAL MACH.
15 R11096 ( - ) WASHER, SPACING
16 AT16291 { - ) ARMATURE
17 21H1127 ( - ) SCREW, MACH., RD. HD., NO. 10 X 7/16" (4 USED)
18 12H295 { - ) WASHER, LOCK, INTERNAL-TOOTH, NO. 10 (4 USED)
19 AR62965 { - ) SEAL, OlL
20 R54584 ( - ) BEARING
21 R54585 ( - )} GASKET
22 AR62967 ( - ) BEARING, CENTER
23 R11095 ( - ) WASHER, BRAKE
24 AR54923 ( - ) ARMATURE
25 R11116 { - ) STOP, PINION
26 R11117 ( - ) RING, RETAINING
27 R40337 ( - ) WICK
28 15H558 ( - ) PLUG, PIPE, HEX. CTSK., 1/8"
.. AR69750 ( - ) MOTOR ASSEMBLY, STARTING (FOR ADDITIONAL PARTS SEE PAGE 95-6)

. OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 95-5



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR COIL ASSEMBLY, HOUSING, AND BRUSHES
(DELCO-REMY NO. 1109208)
CODE 3003 STARTING MOTOR, FOR WET CLUTCH FLYWHEEL HOUSINGS

T63338F

T63338F

KEY  PART NO. SERIAL NO. DESCRIPTION
1 R11087 ( - ) PIN, DOWEL
2 ... ( - ) FRAME, MAIN (SUB. AR69750)
3 R11236 { - ) GROMMET
4 21H1280 ( - } SCREW, POLE SHOE (8 USED)
5 AT16290 ( - ) COIL, COMPLETE
6 T11680 ( - ) SHOE, POLE (4 USED)
7 12H295 ( - ) WASHER, LOCK, INTERNAL-TOOTH, NO. 10
8 21H1298 ( - )} SCREW, MACH., SLOTTED PAN HEAD, NO. 10 X 3/8"
9 21H1301 ( - ) SCREW, MACH., SLOTTED PAN HEAD, NO. 10 X 1/2" (4 USED)
10 AT516T ( - ) SUPPORT, BRUSH PACKAGE, INCLUDES GROUND LEAD, BRUSH HOLDER PIN,
SUPPORT, SCREWS, LOCK WASHERS, AND NUTS (2 USED)
11 12H246 6 - )} WASHER, LOCK, NO. 10 {4 USED)
12 14H778 ( - ) NUT, NO. 10 (4 USED)
13 12H315 ( - ) WASHER, LOCK, NO. 8
14 21H1292 ( - ) SCREW, MACH., SLOTTED PAN HEAD, NO. 8 X 1/4"
15 T740T ( - ) SPRING, BRUSH (2 USED)
16 T739T ( - ) HOLDER, BRUSH, INSULATED (2 USED)
17 T738T ( - )} HOLDER, BRUSH, GROUND (2 USED)
18 R11239 ( - ) BRUSH (4 USED)
19 37H78 ( - ) SCREW, TAPPING, NO. 8 X 3/4" (4 USED)
20 AT514T ( - ) LEAD, BRUSH GROUND {2 USED)
21 T736T ( - )} PIN, BRUSH HOLDER SUPPORT (2 USED)
22 T11739 ( - ) BUSHING
23 R11238 ( - ) FRAME, COMMUTATOR END, WITH BUSHING
24 "H23193 ( - ) WICK, OIL
25 R11243 ( - ) BOLT, THROUGH (2 USED) '
26 _R61934 ( - ) WICK, COMMUTATOR END
.. ARB9750 ( - ) MOTOR ASSEMBLY, STARTING (FOR ADDITIONAL PARTS SEE PAGE 95-5)

95-6 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. ‘



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR SOLENOID SWITCH
(DELCO-REMY NO. 1114381)
CODE 3001 STARTING MOTOR, FOR SAE NO. 2 AND SAE NO. 4
FLYWHEEL HOUSINGS
CODE 3003 STARTING MOTOR, FOR WET CLUTCH FLYWHEEL HOUSINGS

T59086F

14 15

PR S
JE RS
JEEEYRY
s -
it
A
N
—
~

T59086F

" KEY  PART NO. SERIAL NO. DESCRIPTION
I { - ) SUB. AR68304
2 T19606 ( - ) STUD, SWITCH TERMINAL (2 USED)
A 3 T19605 ( - ) _CLIP, TERMINAL
¥ 4 T18354 ( : ) STUD, MOTOR TERMINAL
5 T19606 ( . ) STUD, RESISTOR TERMINAL
6 T19604 ( - ) CONTACT, RESISTOR TERMINAL
7 AT15146 ( : ) CONTACT AND PUSH ROD ASSEMBLY
8 T18105 ( . ) STUD, BATTERY TERMINAL
9 R11066 ( . ) SPRING, RETURN
10 R49394 ( - ) GASKET, COVER (USE WITH R57452)
R61133 ( - ) GASKET, COVER (USE WITH R61134)
11_ R61134 ( . ) COVER (SUB. FOR R57452) (ALSO ORDER ONE R61133)
127 718107 ( : ) WASHER, SEALING (2 USED)
13 14H732 ( - ) NUT, JAM, 3/8" (2 USED)
14 _12H304 ( - ) WASHER, LOCK, 3/8"
15 14H812 ( : ) NUT, 3/8°
16 T19607 ( - ) WASHER, SPECIAL (2 USED)
17 12H290 ( - ) WASHER, LOCK, INTERNAL-TOOTH, NO. 8 (2 USED)
18 14H605 ( - ) NUT, NO. 8 (2 USED)
19 R11039 ( . ) WASHER, COVER ATTACHING SCREW (2 USED)
20 21H1127 ( - ) SCREW, MACH., NO. 10 X 7/16" (2 USED)
27 T19602 ( . ) WASHER, SPECIAL
£ 22 T19600 ( - ) WASHER, SPECIAL
23 12H295 ( - ) WASHER. LOCK, INTERNAL-TOOTH, NO. 10
24 T15564 ( : ) SCREW, SPECIAL (3 USED)
25 T19608 ( . ) CONNECTOR
E 26 T19610 ( - )_SCREW, TERMINAL
27 T19603 ( - ) WASHER, SPECIAL
28 T19601 ( . ) WASHER, SPECIAL (2 USED)
29 24H1303 { - ) WASHER, 13/32" X 11/16" X .060" (2 USED)
( -

) SWITCH, SOLENOID (12-VOLT)

. .. AR68304

. OEM ENGINE AND ACCESSORIES - 42190  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 95-7



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR DRIVE HOUSING AND ARMATURE
(12 VOLTS) (JOHN DEERE)
CODE 3002 STARTING MOTOR, FOR SAE NO. 2 AND NO. 3
FLYWHEEL HOUSINGS

738549
KEY PART NO. SERIAL NO. DESCRIPTION
1 ARB54992 { - ) MOTOR, DRIVE
2 R50891 ( . ) BUSHING
3 R50892 ( . ) _PLUG
4 AR74293 ( : ) HOUSING, DRIVE, WITH BUSHING AND PLUG
5 R50902 ( - ) RING, SNAP
6__R50903 ( - ) _STOP, PINION
7 R51667 ( : ) PAD, WEAR (2 USED)
8 AR67827 ( . ) LEVER, DRIVE
9 R52387 ( - ) _O-RING
10 R56791 ( : ) SHAFT, SHIFT LEVER
11 R50893 ( . ) SCREW, SPECIAL (2 USED)
12 12H302 ( - ) WASHER, LOCK, 1/4" (2 USED)
13 AR74295 ( - ) ARMATURE
14 AR55946 ( . ) SCREW, SPECIAL
15 R51662 ( - ) WASHER, SPECIAL
16 R61276 ( - ) COVER
17  14H732 ( . ) NUT, 3/8" (3 USED)
18 _R50899 '8 - ) WASHER, SPECIAL (3 USED)
19 R61277 ( X ) CONNECTOR, FIELD COIL
20 R61275 ( - ) WASHER, THRUST
21 R61274 { - ) _BUSHING, CENTER HOUSING
22 ARB55947 ( - ) SEAL, OIL
23 AR74294 ( - ) HOUSING, CENTER BEARING
24 R50905 ( - ) WASHER, BRAKE
.. AR70611 ( : ) MOTOR, STARTING (FOR ADDITIONAL PARTS SEE PAGES 95-9, 95-10 AND
95-11)
95-8 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80) LITHO IN U.S.A. ‘



STARTING MOTOR, ALTERNATOR AND REGULATOR

T39957

STARTING MOTOR MAIN FRAME AND COIL
(12 VOLTS) (JOHN DEERE)
CODE 3002 STARTING:-MOTOR, FOR SAE NO. 2 AND NO. 3
FLYWHEEL HOUSINGS

Al

e

- (5
139957
i KEY PART NO. SERIAL NO. DESCRIPTION
1 ~AR74296 ( : ) COIL, ASSEMBLY, FIELD
2 R61279 ( . ) O-RING
3 R50916 ( - ) WASHER, SQUARE
4 12H246 ( : ) WASHER, LOCK, NO. 10 (2 USED)
5 R50907 ( . ) NUT, SPECIAL (2 USED)
6 24HM1283 { - ) WASHER, 7/32" X 1/2" X .048"
7 R50914 ( : ) BUSHING, INSULATOR
8 R50915 ( . ) O-RING
9 R61281 ( . ) _BUSHING, INSULATOR
10 R50917 ( : ) WASHER, SPECIAL
11 R50899 ( ) ) WASHER, SPECIAL
12 R50909 ( ] ) NUT, SPECIAL
13 R61280 ( : ) STUD, FIELD TERMINAL
14 R50918 ( . ) BUSHING, INSULATOR
15 R50919 ( . ) _O-RING
16 R61279 ( : ) O-RING
© 17 ... ( . ) FRAME, MAIN (SUB. AR70611)
18 _R61283 ( - ) SCREW, FIELD POLE SHOE (8 USED)
19 “R61284 ( - ) WASHER, SPECIAL
20 R61282 ( . ) SHUNT, TERMINAL
.. AR70611 { - ) _MOTOR, STARTING (FOR ADDITIONAL PARTS SEE PAGES 95-8, 95-10 AND

95-11)

. OEM ENGINE AND ACCESSORIES - 42190  PC-1417 (05-SEP-80)  LITHO IN U.S.A.

95-9



!

STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR COMMUTATOR AND FRAME
(12 VOLTS) (JOHN DEERE)
CODE 3002 STARTING MOTOR, FOR SAE NO. 2 AND NO. 3
FLYWHEEL HOUSINGS

T39948

\ 9\
ns;
10
1 11
9
&) >—
739948 12

KEY PART NO. SERIAL NO. DESCRIPTION

1 R50923 ( - ) SHIM, .007" (0.18 MM) (USE AS REQUIRED) "

R50924 ( - ) SHIM, .019" (0.48 MM) (USE AS REQUIRED)

2  AR54997 ( - ) FRAME, COMMUTATOR END

3 R51660 ( - ) STRAP, BRUSH GROUND

4 12H317 ( - } WASHER, LOCK, 9/16" (2 USED) *

5 R61278 ( - ) _SCREW, SPECIAL (2 USED)

6 R50891 ( - ) BUSHING

7 R50930 ( - ) PACKING

8 R62094 { - ) COVER, END (SUB. FOR R50912, THIS APPLICATION ONLY) _

9 R50931 ( s ) SCREW, COVER (2 USED)
10 12H246 ( - ) WASHER, LOCK, NO. 10 (6 USED)
11 24H1283 ( - ) WASHER, 7/32" X 1/2" X .048" (2 USED)
12 R50929 ( - ) SCREW, SPECIAL (4 USED)
13 R50927 ( - ) BRUSH (4 USED)
14 R50928 { - ) SPRING, BRUSH (4 USED)
.. AR70611 ( N ) MOTOR, STARTING (FOR ADDITIONAL PARTS SEE PAGES 95-8, 95-9 AND

95-11)

95-10 OEM ENGINE AND ACCESSORIES - 4218D PC-1417 (05-SEP-80)  LITHO IN US.A. ’



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTER SOLENOID SWITCH
(12 VOLT) (JOHN DEERE)
(STARTING MOTOR DATE CODE -852760)

RG1170

: {1 S, 7 f et
# i N TV S RG 1170F

ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
1 R52385 { : ) COVER
2 R51663 { . ) GASKET
3 R56793 ( - ) PACKING
4 AR71256 ( : ) COVER, SOLENOID (ORDER ARB0071 KIT)
5 12H303 ( . ) WASHER, LOCK, 5/16"
6 R51671 ( - ) _NUT
7 12H246 ( - ) WASHER, LOCK, NO. 10 (2 USED)
8 14H631 ( . ) NUT, NO. 10 (2 USED)
9 R51669 ( - ) SCREW, SPECIAL (2 USED)
< 10 12H302 ( : )} WASHER, LOCK, 1/4" (2 USED)
‘ 11 24H1305 ( - ) WASHER, 13/32" X 13/16" X .060" (2 USED)
12 _R50894 ( - ) _O-RING
13 AR55048 ( : )} LEAD, SHUNT WINDING
14 R56792 ( - ) PACKING
15. AR54991 ( - ) _SWITCH, SOLENOID (ORDER AR90070 KIT)
16 R66225 ( : )} COVER (SUB. FOR R50808)
17 R51662 { . ) WASHER
18 AR55946 ( - ) SCREW, SPECIAL
19 14H732 ( : ) NUT, JAM, 3/8" (3 USED)
20 R50899 ( - )} WASHER, LOCK (3 USED)
21 R50910 { - ) CONNECTOR, FIELD COIL
‘ OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80) LITHO IN US.A. 95-11




STARTING MOTOR, ALTERNATOR AND REGULATOR

RGP386

STARTER SOLENOID SWITCH KIT
(VOHN DEERE)
(STARTING MOTOR DATE CODE -852760)

P
E 3
ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

1 R68224 { : ) GASKET

2 R56792 ( - ) PACKING

3 R56793 It - ) _PACKING

4 12H303 ( : ) WASHER, LOCK, 5/16"

5 R51671 ( . ) NUT, SPECIAL

6  12H246 ( - )} WASHER, LOCK, NO. 10

7 14HB31 ( : )Y NUT, NO. 10 (2 USED)

8 AR90075 ( - ) COVER, SOLENOID

9 R51669 ( - ) SCREW, SPECIAL (2 USED) -
70 12H302 ( N ) WASHER, LOCK, 1/4* (2 USED) 2
11 24H1305 ( - ) WASHER, 13/32" X 13/16" X .060" (2 USED)

12 R50894 ( - ) O-RING (2 USED)

13 AR55949 ( - ) LEAD, SHUNT WIRING ‘
14 AR90074 ( - ) SWITCH, SOLENOID 5
15 R68225 i - ) COVER

16 R68223 ( - ) PLATE

17 R68222 ( . ) HOSE

18 ARS90070 ( . ) KIT, SOLENOID SWITCH ‘

95-11A OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80) LITHO IN U.S.A. I



STARTING MOTOR, ALTERNATOR AND REGULATOR

RGP387

STARTER SOLENOID SWITCH COVER KIT

(JOHN DEERE)

(STARTING MOTOR DATE CODE

12 %
1 2%
é‘,‘;"‘,‘nl
. \\?
SN\
N N
)
. / y
& |
: \ P93 sy ;
e B -
I
% ,.’/
RGP387
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R68224 ( - ) GASKET
2 R56792 ( - )} PACKING
3 R56793 ( - ) PACKING
4 12H303 ( - ) WASHER, LOCK, 5/16"
5 R51671 ( - )} NUT, SPECIAL
6  12H246 ( - ) WASHER, LOCK, NO. 10
7 14H631 ( - ) NUT, NO. 10 (2 USED)
8 ARS0075 ( - ) COVER, SOLENOID
9 Re68225 ¢ - ) COVER
N 10 R68223 ¢ - ) PLATE
i 11 Re68222 ( - ) HOSE
12 AR90071 ( - )} KIT, COVER
. OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 95-11B




STARTING MOTOR, ALTERNATOR AND REGULATOR

RGP385

!'} e an ‘.L - R

'~ o ra®

e
— e o0

STARTER SOLENOID SWITCH
(JOHN DEERE)
(STARTING MOTOR DATE CODE 8S2761- )

»
¥
RGP38S
ENGINE
KEY  PART NO. SERIAL NO. DESCAIPTION
1 R68224 ( - ) GASKET
2 R56792 ( - ) PACKING
3 R56793 ( . ) PACKING
4 12H303 ( - ) WASHER, LOCK, 5/16"
5 R51671 ( - ) NUT, SPECIAL
6 12H246 R - ) WASHER, LOCK, NO. 10
7  14H631 ( - ) NUT, NO. 10 (2 USED)
8 - ARS0075 ( - ) COVER, SOLENOID
9 R51669 ( - ) SCREW, SPECIAL (2 USED)
10  12H302 ( - ) WASHER, LOCK, 1/4" (2 USED) o+
11 24H1305 ( - ) WASHER, 13/32" X 13/16" X .060" (2 USED)
12 R50894 ( - ) O-RING (2 USED)
13 AR55949 ( - ) LEAD, SHUNT WIRING
14 AR90074 ( - ) SWITCH, SOLENOID
15 R68225 ( - ) COVER %
16 R68223 { - ) PLATE
17 R51662 ( - ) WASHER, SPECIAL
18 AR55946 ( - ) SCREW, SPECIAL
19 14H732 { - )} NUT, JAM, 3/8" (2 USED)
20 R50899 ( - ) WASHER, LOCK (2 USED)
21 R50910 ( - ) CONNECTOR, FIELD COIL
22 R68222 ( - ) HOSE
95-11C OEM ENGINE AND ACCESSORIES - 42180  PC-1417 (05-SEP-80)  LITHO IN U.S.A. '



STARTING MOTOR, ALTERNATOR AND REGULATOR

MEMORANDA

OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A. 95-11D




STARTING MOTOR, ALTERNATOR AND REGULATOR
STARTING MOTOR DRIVE MOTOR AND SWITCH ASSEMBLY

(DELCO-REMY NO. 1109251)
CODE 3006 STARTING MOTOR RIGHT-HAND (HEAVY DUTY)

’§m’“\f$‘”’ SOV
q e
00 24

T59303F

159303F ‘
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R57029 ( - } BUSHING -
2 R40337 ( ) ) WICK, DRIVE END
3 15H566 ( - ) PLUG, PIPE, HEX. CTSK., 1/8"
4 “AR70083 ( : ) HOUSING, DRIVE
5 T11672 ( ) ) SCREW, SPECIAL -
6 12H303 ( - ) WASHER, LOCK, 5/16"
7 14HB11 ( N Y NUT, JAM, 5/16"
8 34H279 ( } ) PIN, SPRING, 3/16" X 13/16"
9 T18113 ( ] ) LEVER, SHIFT
10 ATi5147 { : ) PLUNGER, SOLENOID SWITCH
11 T11675 ( - ) SPRING
12 T17058 ( ] ) GASKET, SOLENOID
13 ARB8304 ( : Y SWITCH ASSEMBLY, SOLENOID (FOR PARTS SEE PAGE 95-7)
14 12H302 ( . ) WASHER, LOCK, 1/4" (2 USED)
15 21H1142 ( ] ) SCREW, MACH., 1/4* X 1/2" (2 USED)
16 A57025 ( : Y CONNECTOR
17 12H295 { . ) WASHER, LOCK, NO. 10
18 T19610 C . )} SCREW, SPECIAL MACH.
19 R11096 ( - ) WASHER, SPACER, COMMUTATOR END
20 AR68299 ( - ) ARMATURE
21 T19589 ( ] ) SCREW, CENTER BEARING ATTACHING (2 USED)
22 T19569 ( : ) "WASHER, LOCK, CENTER BEARING ATTACHING SCREW (2 USED)
23 820148 ( . ) BUSHING, CENTER BEARING
24 820149 { . )} PLATE, CENTER BEARING -
25 "R11095 { : ) WASHER, BRAKE, BETWEEN CENTER BEARING AND MOTOR DRIVE
26 ARb54923 ( - ) DRIVE, MOTOR
27 R11116 { . ) _STOP, PINION
28 RI1117 ( : ) RING, RETAINING g
29 T24539 ( . )} WASHER, SPACER, DRIVE END
.. AR66424 { . ) MOTOR ASSEMBLY, STARTING (FOR ADDITIONAL PARTS SEE PAGE 95-13)

95-12 OEM ENGINE AND ACCESSORIES - 42190 PC-1417 (05-SEP-80)  LITHO IN U.S.A. .



STARTING MOTOR, ALTERNATOR AND REGULATOR

STARTING MOTOR COIL ASSEMBLY, HOUSING, AND BRUSHES
(DELCO-REMY NO. 1109251)
CODE 3006 STARTING MOTOR RIGHT-HAND (HEAVY DUTY)

T59302F

1
. 159302F 24
KEY  PART NO. SERIAL NO. DESCRIPTION
- 1 R11086 ( - ) PIN, DOWEL, DRIVE END
2 ... ( - ) SUB. AR66424
3 R11236 e - ) GROMMET
4 AR68300 ( N ) COIL ASSEMBLY, FIELD
5 12H295 ( - ) WASHER, LOCK, NO. 10, CONNECTOR TO FIELD COIL LEAD
6 T15564 ({ - ) SCREW, SPECIAL CONNECTOR TO FIELD COIL LEAD
7. 21H1301 ( : ) SCREW, MACH., NO. 10 X 1/2" (4 USED)
8 12H246 ( - ) WASHER, LOCK, NO. 10 (4 USED)
9  14H778 ( - ) NUT, NO. 10 (4 USED)
10 R11209 ( - ) SPRING, BRUSH (2 USED)
11 R57027 { - ) HOLDER, BRUSH (2 USED)
12 R11290 ( - ) HOLDER, BRUSH, INSULATED (2 USED)
13 37H78 ( - ) SCREW, DRIVE, NO. 8 X 5/8" (4 USED)
14 R57028 ( - ) LEAD ASSEMBLY (2 USED)
15 T736T ( - ) PIN, BRUSH (2 USED)
16 AR68302 ( - ) SUPPORT PACKAGE, BRUSH (INCLUDES GROUND LEAD, BRUSH HOLDER PIN,
SUPPORT, SCREWS, LOCK WASHER, AND NUTS) (2 USED)
17 T11739 { - ) BUSHING
18 15H566 ( - ) PLUG, PIPE, HEX. CTSK., 1/8"
a 19 AR68301 ( - ) END, COMMUTATOR, WITH BEARING
g 20 H23193 ( - ) WICK, COMMUTATOR END (SUB. FOR R57026)
21 R11243 ( - ) BOLT, THROUGH (2 USED)
22 R11239 ( - ) BRUSH (4 USED)
23 T11680 L - ) SHOE, POLE (4 USED)
24 21H1280 ( N ) SCREW, MACH., 3/8" X 3/4" (8 USED)
.. AR66424 ( - ) MOTOR ASSEMBLY, STARTING (FOR ADDITIONAL PARTS SEE PAGE 95-12)

. OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A. 95-1:




STARTING MOTOR, ALTERNATOR AND REGULATOR

T42817

VOLTAGE REGULATOR AND ALTERNATOR ATTACHING PARTS
CODE 3101 ALTERNATOR, 35 AMPERE
CODE 3102 ALTERNATOR, 55 AMPERE

42817

KEY  PART NO. SERIAL NO. DESCRIPTION
1 R44008 ( ) SCREW, SPECIAL (3 USED)
2 12H295 ( - ) WASHER, LOCK, INTERNAL-TOOTH, NO. 10 (5 USED)
3 AR78298 ( - } REGULATOR (MOTOROLA NO. 8RF2014C) (SUB. FOR AR52927)
4 R39804 ( - ) WASHER, INSULATOR (3 USED)
5 14H778 ( - ) NUT, NO. 10 (4 USED)
6 12H295 { - ) _WASHER, LOCK, INTERNAL-TOOTH, NO. 10 (3 USED)
7 AR38458 ( - } ALTERNATOR, 35 AMP (MOTOROLA NO. A12NJD453) (FOR PARTS SEE
PAGE 95-16)
AR40420 { - ) _ALTERNATOR, 55 AMP (MOTOROLA NO. A12NJD604) (FOR PARTS SEE
PAGE 95-17)
8 19H1905 ( - ) SCREW, CAP, 5/16" X 3/4"
9 12H303 { - ) WASHER, LOCK, 5/16"
10 24H1136 ( - ) WASHER, 11/32" X 11/16" X .060"
11 T20204 ( - ) STRAP, ADJUSTING
12 24H1304 ( - )} WASHER, 13/32" X 23/32" X .120" (3 USED)
13~ 12H304 ( 5 ) WASHER, LOCK, 3/8" (4 USED)
14 19H1801 ( - ) SCREW, CAP, 3/8" X 2"
15  28H2547 { - ) SPACER, PIPE, 3/8" X 1" (2 USED)
16 19H2128 ( - ) SCREW, CAP, 3/8" X 3" (2 USED)
17 T20202 ( - ) BRACKET, ALTERNATOR FRONT
18 19H2128 ( - ) SCREW, CAP, 3/8" X 3
19 12H297 ( - } WASHER, LOCK, INTERNAL-TOOTH, 1/4"
20 14H786 ( - ) NUT, 1/4"
21 R38372 { - ) BRACKET, ALTERNATOR REAR
22" 19H2284 ( - ) SCREW, CAP, 3/8" X 7/8" (2 USED)
23 24H1305 ( - ) WASHER, 13/32" X 13/16" X .060" (2 USED)
24 14H8B12 ( - ) _NUT, 3/8"
25 Rb56012 ( - ) SHIELD, ALTERNATOR
95-14 LITHO IN USA.

OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)



STARTING MOTOR, ALTERNATOR AND REGULATOR

T43950

. KEY  PART NO.

-

ALTERNATOR AND REGULATOR WITH ATTACHING PARTS
CODE 3104 ALTERNATOR, 22 AMPERE AND 30 AMPERE

SERIAL NO. DESCRIPTION

1 37H47 ( - ) SCREW, DRIVE, NO. 8 X 1/2" (3 USED)
2 AT37636 ( - ) REGULATOR, VOLTAGE (22 AMPERE) (SUB. AN114059, THIS APPLICATION)
AN114059 e - ) REGULATOR, VOLTAGE (30 AMPERE)
3 AT45618 ( - ) ALTERNATOR ASSEMBLY LESS PULLEY AND REGULATOR (MOTOROLA NO.
8TA2005D AND 8TA2017DS) (22 AMPERE) (FOR PARTS SEE PAGE 95-18)
(SUB. AN114058)
AN114058 ( - ) ALTERNATOR ASSEMBLY LESS PULLEY AND REGULATOR (MOTOROLA NO.
8TA2009ES) (30 AMPERE) (FOR PARTS SEE PAGES 95-19 AND 95-20)
4 19H1905 ( - ) SCREW, CAP, 5/16" X 1"
5 12H303 ( - ) WASHER, LOCK, 5/16"
6 24H1136 ( - ) WASHER, 11/32" X 11/16" X .060"
7__T20204 { - ) STRAP, ADJUSTING
8 24H1304 ( - ) WASHER, 13/32" X 23/32" X .120" (3 USED)
9 12H304 ( - ) WASHER, LOCK, 3/8" (4 USED)
10 _19H1726 ( - ) SCREW, CAP, 3/8" X 2-1/4"
11 28H2547 ( - ) SPACER, PIPE, 3/8" X 1" (2 USED)
12 19H2128 ( - ) SCREW, CAP, 3/8" X 3" (3 USED)
13 _ T20202 ( - ) BRACKET, ALTERNATOR FRONT
14 R56012 ( - ) SHIELD, ALTERNATOR
15 R38372 ( - ) BRACKET, ALTERNATOR REAR
16 19H2284 ( - ) SCREW, CAP, 3/8" X 7/8" (2 USED) _
17 24H1305 ( - ) WASHER, 13/32" X 13/16" X .060" (2 USED)
18 14H812 ( - )} NUT, 3/8"
OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A. 95-15



STARTING MOTOR, ALTERNATOR AND REGULATOR

ALTERNATOR
(MOTOROLA NO. A12NJD453)
CODE 3101 ALTERNATOR, 35 AMPERE (35A)

T13616
" |
] 18
16 \
0 12 9\ B 0
\e
, 0\"6\@
' 1
T 1262
7 < : ;0 o8 9 2616
KEY PART NO. SERIAL NO. DESCRIPTION ‘
1 37H10 ( - ) SCREW, DRIVE, NO. 8 X 3/8" (2 USED)
2 14H778 ( ) ) NUT, NO. 10 (6 USED)
3 12H295 ( - )} WASHER, LOCK, INTERNAL-TOOTH, NO. 10 (6 USED)
4 14H786 ( - ) NUT, 1/4"
5 R39803 ( - } SLEEVE, INSULATOR
6 AR38461 ( - )_ DIODE ASSEMBLY, ISOLATION, SINGLE
7 123598 ( - ) BOLT, THROUGH (4 USED)
8 R15026 ( . ) BRUSH AND COVER
9 R15036 ( - ) WASHER, INSULATOR (5 USED)
10 R38374 ( - ) HOUSING, REAR
11 R15030 { - )} RETAINER, REAR BEARING
12 R15035 ( - ) SLEEVE, INSULATOR (2 USED) _
13 R15023 ( - ) DIODE ASSEMBLY, RECTIFIER, POSITIVE
14 R15024 ( - ) DIODE ASSEMBLY, RECTIFIER, NEGATIVE
15 AT21161 ( - )} STATOR
16 AT23189 ( - ) BEARING, REAR
17 AT21160 ( - ) ROTOR
18 R15029 1 - ) RETAINER, FRONT BEARING
19 JD9449 ( - ) BEARING, FRONT (SUB. FOR AT23188)
20 R15033 ( - )} HOUSING, FRONT
21 T23610 { - ) _NUT, SPECIAL (4 USED)
22 26H9 ( - )} KEY, WOODRUFF, 1/8" X 5/8"
23 T25343 ( . ) SPACER
24 R15027 { . ) FAN
25 T24474 ( - ) PULLEY, ALTERNATOR
26 12H294 ( - )} WASHER, LOCK, 5/8"
27 14H866 ( - ) NUT, JAM, 5/8"
28 R39804 ( - ) WASHER, INSULATOR (2 USED) i
.. AR38458 ( . )

ALTERNATOR, 35 AMPERE (35A), COMPLETE, LESS PULLEY AND REGULATOR =

95-16 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN USA. ‘



STARTING MOTOR, ALTERNATOR AND REGULATOR

CODE 3102
T34635

21

134635

ALTERNATOR
(MOTOROLA NO. A12NJD604)
ALTERNATOR, 556 AMPERE (55A)

95

KEY  PART NO. SERIAL NO. DESCRIPTION
1 14H786 ( - ) NUT, 1/4°
2 12H297 { - ) WASHER, LOCK, 1/4"
3 14H778 { - ) NUT, NO. 10 (2 USED)
4 12H295 ( - } WASHER, LOCK, NO. 10 (7 USED)
5 R39800 ( - ) DIODE, INSULATOR, DUAL
6 37H47 { - ) SCREW, DRIVE, NO. 8 X 1/2" (2 USED)
7 R15026 ( - ) BRUSH AND COVER
8 14H778 { - ) NUT, NO. 10 (2 USED)
9 R15045 ( - ) BOLT, THRU (4 USED) _
10 R15036 ( - ) WASHER, INSULATOR (5 USED)
11 R15035 ( - ) SLEEVE, INSULATOR (2 USED)
12 R16023 1 - ) DIODE ASSEMBLY, RECTIFIER, POSITIVE
13 R39802 ( - ) STATOR
14 R15024 ( - ) DIODE ASSEMBLY, RECTIFIER, NEGATIVE
15 __R15030 1 - ) RETAINER, REAR BEARING
16 R38374 ( - ) HOUSING, REAR
17 14H778 ( - ) NUT, NO. 10 (2 USED)
18 R39803 ( - ) SLEEVE, INSULATOR
19 R39804 ( - ) WASHER, INSULATOR
20 AT23189 ( - ) BEARING, REAR
21 R39801 { - ) ROTOR
22  26H9 { - ) KEY, WOODRUFF, 1/8" X 5/8"
23 R15029 ( - } RETAINER, FRONT BEARING
24 JD9449 [ - ) BEARING, BALL, FRONT (SUB. FOR AT23188)
25 7123610 ( - ) NUT, SQUARE (4 USED)
26 T25343 ( - ) SPACER, FAN AND PULLEY
27 R15033 ( - ) HOUSING, FRONT
28 R15027 ( - ) FAN
29 T24474 ( - ) PULLEY
30 12H294 ( - )} WASHER, LOCK, 5/8"
31 14H866 ( E ) NUT, JAM, 5/8"
.. AR40420 ( - ) ALTERNATOR, 55 AMPERE (55A), COMPLETE, LESS PULLEY AND REGULATOR

OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)

LITHO IN U.S.A.

95-17



STARTING MOTOR, ALTERNATOR AND REGULATOR

ALTERNATOR
(MOTOROLA NO. 8TA2005D AND 8TA2017DS)
CODE 3104 ALTERNATOR, 22 AMPERE

T43948
KEY __PART NO. SERIAL NO. DESCRIPTION
1 37H47 ( - ) SCREW, DRIVE, NO. 8 X 12" (2 USED)
2 AT38685 ( - ) COVER, BRUSH -
3 Th54446 { - } GASKET, BRUSH COVER
4 T46862 ( - ) INSULATOR, BRUSH
5 AT38684 ( - ) BRUSH AND HOLDER
6 AT23186 ( - ) CABLE, JUMPER
7 AT23184 ( - ) DIODE, RECTIFYING POSITIVE (3 USED)
8 T25350 ( - ) INSULATOR (5 USED)
9 T25348 ( - )} BOLT, GROUND AND AUXILIARY TERMINALS (2 USED)
10 AT23183 ( - ) STATOR
11 T25347 ( - ) BOLT, OUTPUT TERMINAL
12 R39804 ( - } WASHER, INSULATOR (3 USED)
13 14H778 ( - ) NUT, NO. 10 (12 USED)
14 12H246 ( - ) WASHER, LOCK, NO. 10 (9 USED)
15 14H866 ( - ) _NUT, 5/8"
16 12H294 ( - } WASHER, LOCK, 5/8"
17 T24474 ( - ) PULLEY
18 26H9 K { - ) _KEY, WOODRUFF, 1/8" X 5/8"
19 R47463 ( - } SPACER
20 21H1299 ( - ) SCREW, MACH,, NO. 8 X 3/8" (3 USED)
21 12H315 ( - ) _WASHER, LOCK, NO. 8 (3 USED) 2
22 T46860 ( - ) HOUSING, FRONT e
23 T46861 ( - ) WASHER, SPECIAL
24 T25344 ( - ) GASKET
25 AR50228 ( - } BEARING, BALL, FRONT i,
26 R47462 ( - ) SLEEVE, SHAFT
27 T25346 ( - ) RETAINER, FRONT BEARING
28  AT23182 ( - )} ROTOR
29 AT23189 ( - ) BEARING, BALL, REAR
30  T25352 ( - ) PLATE, POSITIVE DIODE
31 T25349 ( - ) BOLT, SPECIAL (3 USED)
32 AT23185 ( - ) DIODE, RECTIFYING NEGATIVE (3 USED)
33 T25355 ( - )} INSULATOR (3 USED)
34 R15030 ( - )} RETAINER, REAR BEARING
35 T46540 { - ) HOUSING, REAR
36 T25353 ( - ) SLEEVE, INSULATOR
37 T25354 ( - ) WASHER, INSULATOR (2 USED)
38 24H1283 ( - ) WASHER, 7/32" X 1/2" X .048"
39 14H860 ( - ) _NUT, 1/4" (2 USED)
40 12H302 ( - ) WASHER, LOCK, 1/4"
41 24H1285 ( - ) WASHER, 17/64" X 7/16" X .060"
42 R15045 [{ - ) _BOLT, THROUGH (4 USED)
43 T25360 ( - ) INSULATOR
44 12H297 ( - )} WASHER, LOCK, INTERNAL-TOOTH, 1/4"
45 12H295 ( - )} _WASHER, LOCK, INTERNAL-TOOTH, NO. 10 (2 USED)
.. AT45618 ( - ) ALTERNATOR ASSEMBLY, 22 AMPERE, LESS PULLEY AND REGULATOR (SUB.
AN114058, SEE PAGE 95-20) .
95-18 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN US.A.



STARTING MOTOR, ALTERNATOR AND REGULATOR

ALTERNATOR
(MOTOROLA NO. 8TA2009ES)
CODE 3104 ALTERNATOR, 30 AMP (SEALED)
T59568F

11
. < 8 9\10\<§%

_~ALTERNATOR

® g
159568F / ; @f‘"ﬂ
151617 13

18 19
‘ KEY PART NO. SERIAL NO. DESCRIPTION
- 1 14H778 ( - ) NUT, NO. 10 (6 USED)
2 12H246 ( . ) WASHER, LOCK, NO. 10 (6 USED)
3 T26041 (. - ) FIELD, TERMINAL
4 24H1283 ( : ) WASHER, 7/32" X 172" X .048" (6 USED)
. 5 R15036 ( . ) WASHER, INSULATOR
6 37H47 ( . )_SCREW, DRIVE, NO. 8 X 1/2" (2 USED)
7 125359 ( N ) COVER, BRUSH
8 T25349 ( . ) BOLT, SPECIAL (4 USED)
9 T54446 ( - ) GASKET, BRUSH COVER (SUB. FOR T25358)
10 T25357 ( : ) INSULATOR, BRUSH
11 AT23187 ( . ) BRUSH, WITH HOLDER
12 R15036 C - ) WASHER, INSULATOR (4 USED) _
13 125354 ( - ) WASHER, INSULATOR (3 USED)
14 T25353 ( . ) SLEEVE, INSULATOR
15 14H860 I . ) NUT, 1/4°
16 12H302 q - ) WASHER, LOCK, 3/6°
17 24H1285 ( . ) WASHER, 17/64" X 7/16" X .060"
18 T25354 ( . ) _WASHER, INSULATOR (3 USED)
19 125360 ( - ) INSULATOR
20 R15045 ( . ) BOLT, THRU (4 USED)
.. AN114058 ( . ) _ALTERNATOR ASSEMBLY, COMPLETE, LESS REGULATOR AND PULLEY,

30 AMPERE (FOR ADDITIONAL PARTS SEE PAGE 95-20)

.

. OEM ENGINE AND ACCESSORIES - 42198D  PC-1417 (05-SEP-80)  LITHO IN U.SA. 95-19



STARTING MOTOR, ALTERNATOR AND REGULATOR

T59569F

ALTERNATOR
(MOTOROLA NO. 8TA2009ES)
CODE 3104 ALTERNATOR, 30 AMP (SEALED)

T53569F

KEY  PART NO. SERIAL NO. DESCRIPTION
1 37H47 ( - ) SCREW, DRIVE, NO. 8 X 1/2" (4 USED)
2 T25356 ( - ) HOUSING, REAR
3 R15030 { - ) RETAINER, REAR BEARING
4 AT23185 { - ) DIODE, RECTIFYING NEGATIVE (3 USED)
5 T25349 ( - )} BOLT, SPECIAL (4 USED)
6 T25350 ( - ) INSULATOR (5 USED)
7 T25352 ( - ) PLATE, POSITIVE DIODE
8 AT23186 ( . ) CABLE, JUMPER
9 T25348 N - ) BOLT, GROUND AND AUXILIARY TERMINALS (2 USED)
i0 AT23184 ( - ) DIODE, RECTIFYING POSITIVE (3 USED)
11 AT23414 ( ) ) STATOR
12 AT23189 | - ) BEARING, BALL, REAR
13 AT23182 ( - ) ROTOR
14 T25346 ( . ) RETAINER, FRONT BEARING
15 JD9449 { - ) BEARING, BALL, FRONT (SUB. FOR AT23188)
16 7125344 ( - ) GASKET
17 T25345 ( . ) WASHER, FELT
18 _AT23181 { . ) HOUSING, FRONT
19  12H315 ( - ) WASHER, LOCK, NO. 8
20 21H1299 ( . ) SCREW, MACH., NO. 8 X 3/8" (3 USED)
21 T39881 ( - ) SPACER
22 26H9 ( - ) KEY, WOODRUFF, 1/8" X 1/2"
23 T43032 ( - ) PULLEY
24 12H294 { - ) WASHER, LOCK, 5/8"
25 14H866 ( - Y NUT, 5/8"
26 14H778 ( - ) NUT, NO. 10
27 12H246 { - ) WASHER, LOCK, NO. 10
28 T25351 ( ) NUT, SPECIAL (3 USED)
29 24H1283 { - ) WASHER, 7/32" X 1/2" X .048" (6 USED)
30 R15036 ( - ) WASHER, INSULATOR
31 T25347 ( - ) BOLT, OUTPUT TERMINAL
32 T25355 ( - )} INSULATOR (3 USED)
.. AN114058 ( - ) ALTERNATOR ASSEMBLY, COMPLETE, LESS REGULATOR AND PULLEY,
30 AMPERE (FOR ADDITIONAL PARTS SEE PAGE 95-19)
95-20 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A.



GASKET SETS

T11812

ENGINE TUNE-UP GASKET SET

~/ N N

w0

KEY PART NO. SERIAL NO. DESCRIPTION
- T T20075 q - ) GASKET, ROCKER ARM COVER
2 R34764 ( - ) WASHER, FUEL INJECTION NOZZLE, UPPER (4 USED)
3 _R48000 ( . )_ WASHER, FUEL INJECTION NOZZLE, LOWER (4 USED)
4 “R495R ( : ) O-RING, VENT TUBE
5 T20219 ( . ) GASKET, THERMOSTAT HOUSING
6 T20006 ( - )_ GASKET, EXHAUST MANIFOLD (4 USED)
7 120215 ( : ) GASKET, THERMOSTAT COVER
8 T20159 ( . ) GASKET, AIR INLET
9 R59448 ( - ) GASKET, CYLINDER HEAD (SUB. FOR R52790, THIS APPLICATION ONLY)
. “AR71992 ( - 406734 ) GASKET SET, ENGINE TUNE-UP (INCLUDES ALL GASKETS SHOWN ABOVE)
(SUB. FOR AT21627, THIS APPLICATION ONLY) (SUB. AR79922)
AR79922 ( - ) _GASKET SET, ENGINE TUNE-UP (INCLUDES ALL GASKETS SHOWN ABOVE

EXCEPT CYLINDER HEAD GASKET) (ALSO ORDER ONE R59448 HEAD
GASKET)

* NOTE: R59448 GASKET IS MARKED WITH A RED DOT AND IS USED WITH CYLINDER BLOCKS STAMPED WITH AN "S".

R64152 GASKET 1S MARKED WITH A YELLOW DOT AND HAS A "V" NOTCH AND IS USED WITH CYLINDER BLOCKS
"S" OR "T" IS STAMPED ON RIGHT HAND SIDE OF ENGINE AT FRONT LOCATING PAD.

STAMPED WIiTH A "T".

-

. OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 100-1



GASKET SETS

T64985F

ENGINE OVERHAUL GASKET SET

O,

O)
(e
: —19
o—18

Q <] o i)
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 T24965 ( . ) GASKET, CYLINDER BLOCK PLATE
2 R49516 ( - )} GASKET, FLYWHEEL HOUSING
3 _R48768 - PACKING, CYLINDER LINER (4 USED
4 T20304 ( - ) PACKING, TACHOMETER DRIVE SHAFT
5 T13213 ( - )} WASHER, ALUMINUM, OIL DRAIN PLUG
6 R27166 ( - ) O-RING, OIL PUMP OUTLET TUBE
7 R495R ( - ) O-RING, VENT TUBE
8 T20328 { - ) GASKET, OIL FILTER CAP
9 T20075 ( ) GASKET, ROCKER ARM COVER
10 R59448 ( - } GASKET, CYLINDER HEAD (SUB. FOR R52790, THIS APPLICATION ONLY)
11 T20159 ( - ) GASKET, AIR INLET
12 T20219 ( - ) GASKET, THERMOSTAT HOUSING
13 T20155 ( - ) GASKET, TIMING GEAR COVER
14 T24535 ( - ) GASKET, OIL PAN (USE WITH SHEET METAL OIL PAN)
R49515 { - ) GASKET, OiL PAN (USE WITH CAST IRON OIL PAN)
I 15 T20364 ( - 483159 ) GASKET, INJECTION PUMP GEAR COVER (SUB. R69260)
R69260 ( - ) GASKET, INJECTION PUMP GEAR COVER
16_ T20006 ( - ) GASKET, EXHAUST MANIFOLD (4 USED)
17 R27285 ( - ) GASKET, FUEL PUMP
18 R34764 ( - ) WASHER, FUEL INJECTION NOZZLE, UPPER (4 USED)
19 R48000 ( ) WASHER, FUEL INJECTION NOZZLE, LOWER (4 USED)
20 T20243 ( - ) GASKET, WATER PUMP COVER
21 T20273 ( ) GASKET, TIMING GEAR COVER OPENING COVER
22 T20336 ( - ) GASKET, OiL FILTER INLET .
23 T20215 { - ) GASKET, THERMOSTAT COVER
24 R55434 ( - XXXXX ) PACKING, OIL COOLER
R70956 ( XXXXX - ) O-RING, OIL COOLER
25 AR71998 * ( - 406734 ) GASKET SET, ENGINE OVERHAUL (INCLUDES ALL GASKETS SHOWN ABOVE
EXCEPT R48768 CYLINDER LINER PACKING) (SUB. FOR AR53371) (SUB.
AR79923) (ALSO ORDER ONE R59448 CYLINDER HEAD GASKET)
AR79923 * ( + ) GASKET SET, ENGINE OVERHAUL (INCLUDES ALL GASKETS SHOWN ABOVE

EXCEPT R48768 CYLINDER LINER PACKING) (ALSO ORDER ONE R59448
CYLINDER HEAD GASKET)

* NOTE: WHEN AR71998 OR AR79923 ARE ORDERED ALSO ORDER FOUR AR71618 CYLINDER LINER PACKING KITS AND

ONE R59448 CYLINDER HEAD GASKET.

100-2

»

OEM ENGINE AND ACCESSORIES - 42190  PC-1417 (05-SEP-80)  LITHO IN U.S.A. .



OIL, VALVE STEM LUBRICANT AND STORAGE KIT

ENGINE VALVE STEM LUBRICANT

T14906

KEY  PART NO. SERIAL NO. DESCRIPTION
‘ 1 AR44402 ( - ) LUBRICANT, ENGINE VALVE STEM, QUART (846 ML) CAN

STORAGE KIT

»

KEY  PART NO. SERIAL NO. DESCRIPTION

AR41785 ( - ) KIT, STORAGE, INHIBITOR (NOT ILLUSTRATED)

. OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 1051



OIL, VALVE STEM LUBRICANT AND STORAGE KIT

STOP LEAK AND COOLANT CONDITIONER

KEY  PART NO. SERIAL NO. DESCRIPTION
T19566 ( - ) CONDITIONER, SUMMER COOLANT, 42 OZ. (1.2 L) (NOT ILLUSTRATED)
T11847 ( - ) PELLET, STOP LEAK (NOT ILLUSTRATED)
TORQ-GARD SUPREME ENGINE OIL
(PARTS LISTED BELOW ARE NOT ILLUSTRATED)
KEY  PART NO. SERIAL NO. DESCRIPTION
AR63980 ( - ) OIL, EIGHT-OUNCE (237 ML) CAN (SAE 5W/20)
AR63979 ( . ) OIL, EIGHT-OUNCE (237 ML) CAN (SAE 30)
AR63228 ( - ) _OIL, QUART (946 ML) CAN (SAE 5W/20)
AR63223 ( - ) OIL, QUART (946 ML) CAN (SAE 10W/20)
AR63218 ( - ) OIL, QUART (946 ML) CAN (SAE 30)
AR63229 ( - ) OIL, FIVE GALLON (18.9 L) CAN (SAE 5W/20)
AR63224 ( - ) OIL, FIVE GALLON (18.9 L) CAN (SAE 10W/20)
AR63219 ( - ) OIL, FIVE GALLON (18.9 L) CAN (SAE 30)
AR63230 ( - ) OIL, FIFTY-FIVE GALLON (208.5 L) DRUM (SAE 5W/20)
AR63227 ( - } OIL, FIFTY-FIVE GALLON (208.5 L) DRUM (SAE 10W/20)
AR63222 ( - ) OIL, FIFTY-FIVE GALLON (208.5 L) DRUM (SAE 30)
1056-2 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. .



OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX

PART NO, GRID KEY PAGE PART NO. GRID KEY PAGE PART NO. GRID  KEY PAGE
AH20849 G5 2 15-5 AR48219 H20 9 35-8 AR58126 J10 6 90-6
AH20849 G7 5 15-7 AR48219 13 9 35-16 AR58126 J11 6 90-7
AH20855 G5 4 16-5 AR48236 H9 31 30-5 AR58126 J15 10 90-11
AH20858 G5 5 15-5 AR48751 17 10 40-3 AR58196 F23 18 10-21
AM53945 J12 7 90-8 AR48751 113 10 40-9 AR59465 16 13 40-1
AM53945 J13 7 90-9 AR49542 H20 3 35-8 AR59465 18 13 40-4
AM53945 J15 18 90-11 AR49542 13 3 35-16 AR59465 111 12 40-7
AN114058 K14 3 95-15 AR49543 H20 .. 35-8 AR59465 4 12 40-10
AN114058 Ki7 .. 95-18 AR49543 13 .. 35-16 AR59466 112 11 40-8
AN114058 Kis .. 95-19 AR50040 H6 6 30-2 AR59466 115 5 40-11
AN114058 K19 .. 95-20 AR50041 Hé 1 30-2 AR59467 n2 17 40-8
AN114059 K14 2 95-15 AR50228 K17 25 95-18 ARS59467 115 12 40-11
AR21837 F20 7 10-18 AR51481 J10 5 90-6 AR59470 113 15 40-9
AR21837 G16 2 25-3 AR51481 J1 5 90-7 ARE9470 116 16 40-12
AR21837 G21 1 25-8 AR51481 J16 9 90-11 AR60279 15 .. . 40-1
AR21837 G22 1 25-9 AR51706 H23 5 35-11 ARE0279 16 .. 40-2
AR21840 G25 1 25-12 AR51712 H19 23 35-7 AR60279 17 .. 40-3
AR21840 H3 1 25-15 AR51712 12 23 35-15 AR60280 18 .. 40-4
AR21842 G4 2 15-4 AR51747 H8 4 30-4 AR60280 19 .. 40-5
AR21842 G8 2 15-8 AR51747 H11 30 30-7 AR60280 10 .. 40-6
AR21899 G4 4 15-4 AR51796 H20 .. 35-8 AR60701 F11 14 10-9
AR21999 G8 5 15-8 AR51796 13 . 35-16 AR61159 16 18 40-2
AR21999 G25 7 25-12 AR51958 H25 19 35-13 AR61159 19 5 40-5
AR21999 H3 22 25-15 AR52159 H5 6 30-1 AR61351 F7 9 10-5
AR27869 123 9 80-5 AR52229 H15 5 35-3 AR61352 F7 2 10-5
AR28482 G25 4 25-12 AR52229 H23 5 35-11 AR61533 F17 14 10-14A
AR28482 H3 4 25-15 AR52556 H5 7 30-1 ARE1533 F18 13 10-15
AR28602 H18 16 35-6 AR52927 K13 3 95-14 AR62452 F7 10 10-5
AR28602 ) 16 35-14 AR53371 K22 25 100-2 AR62936 G6 1 15-6
AR30575 G7 3 15-7 AR53745 J12 4 90-8 AR62965 K1 19 95-5
AR30736 H17 10 35-5 AR53745 J13 4 90-9 AR62966 K1 4 95-5
AR30736 H25 15 35-13 AR53745 J15 17 90-11 AR62967 K1 22 95-5
AR34612 H13 .. 35-1 AR53746 J10 7 90-6 AR62978 Fi1 6 10-9
AR34612 H14 .. 35-2 AR53746 J11 7 90-7 AR62979 F11. 10 10-9
AR34612 H16 .. 35-3 AR53746 Ji5 12 90-11 AR63212 H17 18 35-5
AR34612 Hi6 .. 35-4 AR53747 J1iz2 1 90-8 AR63212 H25 18 35-13
AR34612 H17 .. 35-5 AR53747 J13 1 90-9 AR63213 H17 17 35-5
AR34612 H18 .. 35-6 AR53747 J15 13 90-11 AR63213 H26 17 35-13
AR34612 Hig .. 35-7 AR53748 J10 1 90-6 AR63218 L3 . 105-2
AR34612 H20 .. 35-8 AR53748 J11 1 90-7 AR63219 L3 .. 105-2
AR34612 H21 .. 35-9 AR53748 Jis 1 90-11 AR63222 L3 . 1056-2
AR34612 H22 .. 35-10 ARS53750 J7 11 90-3 AR63223 L3 .. 105-2
AR34612 H23 .. 35-11 AR53750 Jo iR 90-5 AR63224 L3 . 1086-2
AR34612 H24 .. 35-12 AR53750 Jis5 27 90-11 AR63227 L3 . 105-2
AR34612 H2s .. 35-13 AR53897 J17 1 90-13 AR63228 L3 .. 105-2
AR34612 I . 35-14 AR54749 F5 .. 10-3 AR63229 L3 .. 105-2
AR34612 12 .. 35-15 AR54923 J24 6 95-3 AR63230 L3 .. 105-2
AR34612 13 .. 35-16 AR54923 K1 24 95-5 AR63654 Hé 9 30-2
AR38383 G9 2 15-9 AR54923 K11 26 95-12 AR63656 H6 5 30-2
AR38458 K13 7 95-14 AR54991 K7 15 95-11 AR63979 L3 .. 105-2
AR38458 K15 .. 95-16 AR54992 K4 1 95-8 AR63980 L3 . 105-2
AR38461 K15 6 95-16 AR54997 K6 2 95-10 AR64312 J3 7 80-10
AR38551 G25 5 25-12 AR55759 Fé 1 10-4 AR64312 J4 7 80-11
AR38551 H3 10 25-15 AR55946 K4 14 95-8 ARG4312 J15 8 90-11
AR38711 G2 9 16-2 AR55946 K7 18 95-11 AR64313 J3 9 80-10
AR38790 G23 2 25-10 AR55946 K10 18 95-11C AR64313 J15 40 90-11
AR38790 G23 3 25-10 AR55947 K4 22 95-8 AR64315 Ji12 2 90-8
AR40420 K13 7 95-14 AR55949 K7 13 95-11 AR64315 J13 2 90-9
AR40420 Kie .. 95-17 AR55949 K8 13 95-11A AR64315 J15 15 90-11
AR41691 G17 18 25-4 AR55949 K10 13 95-11C AR64316 J16 4 90-12
AR41691 G18 5 25-5 AR55978 F6 6 10-4 AR64338 G12 2 20-1
AR41691 G19 5 25-6 AR55984 F6é 4 10-4 AR64338 G13 2 20-2
AR41691 G20 18 25-7 AR56290 H7 11 30-3 AR64338 Ji5 20 90-11
AR41785 L2 .. 105-1 AR56290 H7 14 30-3 AR64415 G21 10 25-8
AR44402 L2 1 105-1 AR56290 H8 9 30-4 AR64415 G22 16 25-9
AR44542 H17 19 35-5 AR56290 H9 18 30-5 AR64727 F3 13 10-1
AR45530 F19 1 10-17 AR56782 G9 1 15-9 AR64734 F3 .. 10-1

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 110-1



NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
AR64735 F3 .. 10-1 AR72175 120 6 80-2 ARB4890 H25 19 35-13
ARB5071 F5 3 10-3 AR72175 120 23 80-2 ARB85618 H7 3B 30-3
AR65262 G20 .. 25-7 AR72175 120 24 80-2 AR85618 H11 4 30-7
AR65433 G13 2 20-2 AR72175 120 25 80-2 AR85994 F14 7 10-12
AR66424 J23 7 95-2 AR72176 121 . 80-3 AR87068 H20 35-8
AR66424 K11 95-12 AR72176 121 3 80-3 ARB7068 13 .. 35-16
AR66424 K12 .. 95-13 AR72176 121 5 80-3 AR88239 H7 11 30-3
AR66424 K12 2 95-13 AR72176 121 8 80-3 AR88239 H7 14 30-3
AR66726 F12 2 10-10 AR72176 121 12 80-3 ARB8239 H8 9 30-4
AR66995 H8 4 30-4 AR72176 121 17 80-3 AR88239 HS 18 30-5
AR67074 F11 .. 10-9 AR72176 121 19 80-3 ARB88239 H11 12 30-7
AR67341 J7 3 90-3 AR72176 21 20 80-3 AR88442 112 17 40-8
AR67341 Jo 3 90-5 AR72177 H1 .. 25-13 ARB88442 115 12 40-11
AR67452 G19 25-6 AR72177 H1 8 25-13 AR89606 F17 16 10-14A
AR67670 F11 .. 10-9 AR72177 120 .. 80-2 AR89844 H11 6 30-7
AR67675 H13 18 35-1 AR72177 120 21 80-2 AR90070 K7 15 95-11
AR67675 H14 8 35-2 AR72179 120 .. 80-2 ARS0070 K8 18 95-11A
ARE7675 H19 12 35-7 AR72179 120 11 80-2 AR90071 K7 4 95-11
AR67675 H21 11 35-9 AR72179 120 12 80-2 AR80071 K9 12 95-11B
AR67827 K4 8 95-8 AR72179 121 .. 80-3 AR90074 K8 14 95-11A
ARG67942 Fo 14 10-7 AR72179 121 18 80-3 AR90074 K10 14 95-11C
AR68299 Kt1 20 95-12 AR72179 121 24 80-3 ARZ0075 K8 8 95-11A
AR68300 K12 4 95-13 AR72182 120 .. 80-2 ARQ0075 K9 8 95-11B
AR68301 K12 19 95-13 AR72182 120 10 80-2 ARS0075 K10 8 95-11C
AR68302 K12 16 95-13 AR72182 120 14 80-2 AR91078 123 1 80-5
AR68304 J24 22 95-3 AR72182 120 15 80-2 AR91078 123 4 80-5
AR68304 K1 11 95-5 AR72182 120 16 80-2 AR91078 123 5 80-5
ARE8304 K3 .. 95-7 AR72182 121 .. 80-3 AR91078 123 6 80-5
AR68304 K3 1 95-7 AR72182 121 14 80-3 AR91078 123 8 80-5
AR68304 K11 13 95-12 AR72263 G10 7 156-10 AR91078 123 16 80-5
AR69571 H26 12 35-13 AR72336 G4 3 15-4 AR91078 123 17 80-5
ARB9572 H25 6 35-13 AR72336 G8 4 15-8 AR91079 125 6 80-7
AR69750 J22 3 95-1 AR73097 G16 5 25-3 AR91079 125 10 80-7
AR69750 K1 95-5 AR73673 H7 11 30-3 AR91079 125 11 80-7
ARG9750 K2 .. 95-6 AR73673 H7 14 30-3 AR91079 125 14 80-7
ARE69750 K2 2 95-6 AR73673 H8 9 30-4 AR91079 125 20 80-7
AR70082 J24 13 95-3 AR73673 H9 18 30-5 AR91079 125 21 80-7
AR70083 K11 4 95-12 AR73828 H16 3 35-4 AR91079 125 23 80-7
AR70179 114 40-10 AR73828 H24 3 35-12 ARg81081 J2 12 80-9
AR70179 115 40-11 AR73829 H16 3 35-4 AR91081 J2 13 80-9
AR70179 16 40-12 AR73829 H24 3 35-12 AR91081 J2 15 80-9
AR70180 111 40-7 AR74293 K4 4 95-8 AR91081 J2 16 80-9
AR70180 H2 40-8 AR74294 K4 23 95-8 AR91081 J2 17 80-9
AR70180 113 . 40-9 AR74295 K4 13 95-8 AR91085 J2 4 80-9
AR70361 F14 7 10-12 AR74296 K5 1 95-9 AR91085 J2 5 80-9
AR70611 J22 1 95-1 AR76434 G5 7 15-5 AR91085 J2 6 80-9
AR70611 K4 95-8 AR76434 G8 3 15-8 AR91085 J2 7 80-9
AR70611 K5 .. 95-9 AR76704 H8 6 30-4 AR91085 J2 10 80-9
AR70611 K85 17 95-9 AR76704 H9 22 30-5 AR91085 J2 11 80-9
AR70611 Ké .. 95-10 AR76704 H9 23 30-5 AR91548 H17 14 355
AR70612 F14 8 10-12 AR76704 H11 17 30-7 AR91548 H25 14 35-13
AR70945 J7 8 90-3 AR77422 H8 4 30-4 ARS1660 F9 8 10-7
AR70946 J7 8 90-3 AR77422 H11 30 30-7 AR92893 F15 8 10-13
AR70946 J9 8 90-5 AR77762 F6 4 10-4 AR92893 F17 4 10-14A
AR70946 Ji5 25 90-11 AR78041 Fé .. 10-4 ARS92893 F18 10 10-15
AR71186 " 14 35-14 AR78298 K13 3 95-14 AR94138 G8 11 15-8
AR71256 K7 4 95-11 AR79922 K21 100-1 AR94359 H3 28 25-15
AR71592 F6é .. 10-4 AR79923 K22 .. 100-2 AR94512 J15 42 90-11
AR71618 F5 3 10-3 AR79923 K22 25 100-2 AT10896 16 15 40-2
AR71618 F5 4 10-3 ARB0104 G20 16 25-7 AT10896 19 9 40-5
AR71618 Fé 10-4 AR80108 G19 14 25-6 AT10896 2 15 40-8
AR71618 K22 .. 100-2 AR82294 F10 6 10-8 AT10896 115 9 40-11
AR71834 K1 2 95-5 ARB2295 F10 2 10-8 AT11520 H18 20 35-6
AR71992 K21 100-1 AR84006 J7 12 90-3 AT11520 b 20 35-14
AR71998 K22 .. 100-2 ARB84006 J9 12 90-5 AT11524 H20 14 35-8
AR71998 K22 25 100-2 ARB4006 Ji5 28 90-11 AT11524 13 13 35-16
AR72175 120 80-2 ARB4006 J20 .- 90-17 AT13740 F3 4 10-1
110-2 OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A.



OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX - CONTINUED

PART NO. GRID KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
AT13740 G25 6 25-12 AT23182 K19 13 95-20 A3910R F7 6 10-5
AT13740 H3 20 25-15 AT23183 K17 10 95-18 A4365R H5 8 30-1
AT15146 K3 7 95-7 AT23184 K17 7 95-18 A4730R F11 13 10-9
AT15147 J24 20 95-3 AT23184 K19 10 95-20 A4773R F20 9 10-18
AT15147 K1 9 95-5 AT23185 K17 32 95-18 A4827R F23 16 10-21
AT15147 K11 10 95-12 AT23185 K19 4 95-20 A4827R J10 3 90-6
AT16290 J25 10 95-4 AT23186 K17 6 95-18 A4827R J11 3 90-7
AT16290 K2 5 95-6 AT23186 K19 8 95-20 A4827R J15 37 90-11
AT16291 J25 18 95-4 AT23187 K18 11 95-19 B30667 125 5 80-7
AT16291 K1 16 95-5 AT23188 K15 19 95-16 B30667 J3 5 80-10
AT17503 J17 3 90-13 AT23188 K16 24 95-17 B30667 J4 5 80-11
AT17504 J17 5 90-13 AT23188 K19 15 95-20 B30667 J15 5 90-11
AT18009 F9 8 10-7 AT23189 K15 16 95-16 B3285R F17 7 10-14A
AT18015 F19 6 10-17 AT23189 K16 20 95-17 B3285R F18 2 10-15
AT18030 F9 2 10-7 AT23189 K17 29 95-18 B3285R J17 4 90-13
AT18049 F8 7 10-6 AT23189 K19 12 95-20 B3362R F17 6 10-14A
AT18049 F8 23 10-6 AT23414 K18 11 95-20 B3362R F18 1 10-15
AT18074 G116 5 25-3 AT24013 G15 3 25-2 H1058R F15 2 10-13
AT18173 H8 10 30-4 AT24252 F9 20 10-7 H1058R F17 9 10-14A
AT18173 H11 31 30-7 AT25192 F20 6 10-18 H1058R F18 4 10-15
AT18174 H9 21 30-5 AT25213 G6 3 15-6 H23193 J25 26 95-4
AT18174 H11 15 30-7 AT25215 G7 9 15-7 H23193 K2 24 95-6
AT18175 H9 20 30-5 AT25473 F14 5 10-12 H23193 K12 20 95-13
AT18175 H11 14 30-7 AT25619 J22 3 95-1 H36031 F20 8 10-18
AT18176 H9 19 30-5 AT25619 J24 .. 95-3 H62860 G6 8 15-6
AT18176 H11 13 30-7 AT25619 J25 .. 95-4 JD7365 19 2 40-5
AT18733 J16 3 90-12 AT25619 J25 12 95-4 JD7365 110 1 40-6
AT20662 J24 13 95-3 AT25959 H16 6 35-4 JD7365 115 2 40-11
AT20830 F8 7 10-6 AT25959 H24 6 35-12 JD7365 116 1 40-12
AT20830 F8 23 10-6 AT27018 G17 .. 25-4 JD7759 15 6 40-1
AT21009 H21 11 35-9 AT27620 H8 8 30-4 JD7759 I8 6 40-4
AT21009 H22 8 35-10 AT27622 H7 3A 30-3 JD7759 111 4 40-7
AT21009 12 12 35-15 AT27622 H8 12 30-4 JD7759 114 4 40-10
AT21108 F10 5 10-8 AT28098 G7 1 15-7 JD7782 16 17 40-2
AT21110 F10 5 10-8 AT29619 G17 25-4 JD7782 19 12 40-5
AT21112 F10 5 10-8 AT29620 Gig .. 25-5 JD7849 15 16 40-1
AT21114 F10 5 10-8 AT30260 F14 3 10-12 JD7849 18 16 40-4
AT21122 Fé6 8 10-4 AT30429 F14 6 10-12 JD7849 111 15 40-7
AT21124 F6 8 10-4 AT30695 F19 5 10-17 JD7849 4 15 40-10
AT21126 Fé 8 10-4 AT31093 G21 9 25-8 JD8206 19 14 40-5
AT21128 Fé 8 10-4 AT31093 G22 9 25-9 JD8206 110 2 40-6
AT21130 F10 1 10-8 AT31250 F8 10 10-6 JD8206 s 14 40-11
AT21132 F10 1 10-8 AT31250 F8 1 10-6 JD8206 116 2 40-12
AT21134 F10 1 10-8 AT32489 G17 25-4 JD8537 16 3 40-2
AT21136 F10 1 10-8 AT32489 G18 25-5 JD8537 112 3 40-8
AT21138 F6 8 10-4 AT32489 G20 .. 25-7 JD9257 G17 6 25-4
AT21139 F10 1 10-8 AT33363 G7 6 15-7 JD9257 G18 7 25-5
AT21140 F10 5 10-8 AT33364 G7 7 15-7 JD9257 G19 7 25-6
AT21160 K15 17 95-16 AT33995 J18 3 90-14 JD9257 G20 6 25-7
AT21161 K15 15 95-16 AT34613 G23 2 25-10 JD9449 K15 19 95-16
AT21191 F4 2 10-2 AT37636 K14 2 95-15 JD9449 K16 24 95-17
AT21191 F4 5 10-2 AT38481 G7 8 15-7 JD9449 K19 15 95-20
AT21226 F10 6 10-8 AT38684 K17 5 95-18 M1746T F13 6 10-11
AT21227 F10 2 10-8 AT38685 K17 2 95-18 M3636T J22 1 95-1
AT21534 F5 1 10-3 AT44377 G5 3 15-5 M3636T J23 5 95-2
AT21627 K21 .. 100-1 AT44378 G5 1 15-5 M3853T F11 5 10-9
AT22919 F4 2 10-2 AT45618 K14 3 95-15 M41029 Fé 2 10-4
AT22919 F4 5 10-2 AT45618 K17 .. 95-18 N10212 120 13 80-2
AT22961 G15 4 25-2 AT514T J25 7 95-4 N10212 J2 14 80-9
AT22962 Gi15 1 25-2 AT514T K2 20 95-6 N31425 121 11 80-3
AT22963 G15 2 25-2 AT516T J25 9 95-4 N31425 125 16 80-7
AT22965 F15 8 10-13 AT516T K2 10 95-6 N31425 J16 5 90-12
AT22965 F17 4 10-14A AT53006 G4 1 154 N31425 J17 2 90-13
AT22965 F18 10 10-15 AT53006 G8 1 15-8 P50954 120 22 80-2
AT23180 G23 3 25-10 AT54179 G5 6 15-5 R11039 K3 19 95-7
AT23181 K19 18 95-20 AT63089 F17 15 10-14A R11066 K3 9 95-7
AT23182 K17 28 95-18 A120R F3 1 10-1 R11086 K12 1 95-13
OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 110-3




OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R11087 J2s 14 95-4 R27209 G25 3 25-12 R34761 H8 15 30-4
R11087 K2 1 95-6 R27209 H3 3 25-15 R34761 H11 10 30-7
R11095 J25 15 95-4 R27285 HS 5 30-1 R34764 H7 1 30-3
R11095 K1 23 95-5 R27285 K22 17 100-2 R34764 H9 18 30-5 ‘
R11095 K11 25 95-12 R27346 H6 14 30-2 R34764 K21 2 100-1
R11096 J25 19 95-4 R28633 G7 4 15-7 R34764 K22 18 100-2
R11096 K1 15 95-5 R28644 123 10 80-5 R34812 H17 2 35-5
R11096 K11 19 95-12 R28811 F14 4 10-12 R34812 H25 2 35-13
R11116 J24 7 95-3 R30714 H13 12 35-1 R35352 H8 5 30-4
R11116 K1 25 95-5 R30714 H21 9 35-9 R36352 H11 16 30-7
R11116 K11 27 95-12 R30718 H18 17 35-6 R35352 J12 3 90-8
R11117 J24 8 95-3 R30718 b 17 35-14 R35352 J13 3 90-9
R11117 K1 26 95-5 R30719 H18 18 35-6 R35352 J1§ 16 90-11
R11117 K11 28 95-12 R30719 11 18 35-14 R36535 H13 9 35-1
R11209 K12 10 95-13 R30725 H15 1 35-3 R36535 H21 7 35-9
R11236 J25 17 95-4 R30725 H23 1 35-11 R36538 H14 4 35-2
R11236 K2 3 95-6 R30726 H23 2 35-11 R36538 H22 4 35-10
R11236 K12 3 95-13 R30727 H15 4 35-3 R36540 Hi4 2 35-2
R11238 J2s 2 95-4 R30727 H23 4 35-11 R36540 H22 2 356-10
R11238 K2 23 95-6 R30728 H23 16 35-11 R36542 H18 14 35-6 .
R11239 J25 5 95-4 R30729 H23 16 35-11 R36646 H19 24 35-7
R11239 K2 18 95-6 R30730 H23 16 35-11 R36646 12 24 35-15
R11239 K12 22 95-13 R30731 H23 16 35-11 R37139 H13 10 35-1 -
R11243 J25 1 95-4 R30732 H17 13 35-5 R37139 H20 7 35-8
R11243 K2 25 95-6 R30732 H25 13 35-13 R38312 G25 2 25-12
R11243 Kiz2 21 95-13 R30735 H15 7 35-3 R38313 G25 8 25-12 -
R11290 K12 12 95-13 R30735 H23 7 35-11 R38313 H3 23 25-15
R15023 K15 13 95-16 R30737 H15 9 35-3 R38343 H1 6 25-13
R15023 K16 12 95-17 R30737 Ha23 9 35-11 R38343 H3 25 25-15
R15024 K15 14 95-16 R32011 J20 . 90-17 R38372 K13 21 95-14
R15024 K16 14 95-17 R32016 J20 90-17 R38372 K14 15 95-15
R15026 K15 8 95-16 R32017 J20 90-17 R38374 K15 10 95-16
R15026 K16 7 95-17 R32018 J20 90-17 R38374 K16 16 95-17
R15027 K15 24 95-16 R32019 J20 90-17 R38481 G25 2 25-12
R15027 K16 28 95-17 R32021 J20 90-17 R38481 H3 2 25-15
R15029 Ki5 18 95-16 R32022 J20 90-17 R38526 G2 9 15-2
R15029 K16 23 95-17 R32023 J20 . 90-17 R39623 G6 2 15-6
R15030 K15 11 95-16 R32026 J20 .. 90-17 R39800 K16 5 95-17
R15030 K16 15 95-17 R32027 J20 .. 90-17 R39801 Kie 21 95-17
R15030 K17 34 95-18 R32028 J20 .. 90-17 R39802 K16 13 95-17
R15030 K19 3 95-20 R32029 J20 .. 90-17 R39803 K15 5 95-16
R15033 K15 20 95-16 R33259 H16 7 35-4 R39803 K16 18 95-17
R15033 K16 27 95-17 R33259 H24 7 35-12 R39804 K13 4 95-14
R15035 K15 12 95-16 R34447 H6 7 30-2 R39804 K15 28 95-16 §
R15035 K16 11 95-17 R34623 H16 5 354 R39804 Ki6 19 95-17
R15036 K15 9 95-16 R34623 H24 5 356-12 R39804 K17 12 95-18
R15036 K16 10" 95-17 R34624 Hi6 14 354 R39828 G7 2 15-7 .
R15036 K18 5 95-19 R34624 H24 14 35-12 R39877 J24 1 95-3 ‘
R15036 K18 12 95-19 R34625 H16 8 35-4 R39877 K1 13 95-5
R15036 K19 30 95-20 R34625 H24 8 35-12 R39886 H7 9 30-3
R15045 K16 9 95-17 R34629 H16 18 35-4 R40337 J2a 14 95-3
R15045 K17 42 95-18 R34629 H24 18 35-12 R40337 K1 27 95-5 .
R15045 K18 20 95-19 R34630 H16 2 35-4 R40337 K11 2 95-12
R20498 H5 2 30-1 R34630 H24 2 35-12 R40791 F20 5 10-18
R21630 F17 19 10-14A R34631 Hi6 20 35-4 R40791 F20 10 10-18
R26125 F8 6 10-6 R34631 H24 20 35-12 R40801 K1 1 95-5
R26241 F3 3 10-1 R34632 H16 9 35-4 R40808 17 22 40-3
R26493 F3 10 10-1 R34632 H24 9 35-12 R40808 110 23 40-6
R26650 F3 11 10-1 R34635 H19 15 35-7 R40808 113 22 40-9
R26726 H9 25 30-5 R34635 12 15 35-15 R40808 116 23 40-12
R26726 H11 21 30-7 R34638 H16 4 35-4 R42364 F9 22 10-7
R26726 H15 13 35-3 R34638 H24 4 35-12 R42483 H17 16 35-5
R26726 H23 13 35-11 R34639 H23 18 35-11 R42483 H25 16 35-13
R27149 F17 13 10-14A R34760 H7 15 30-3 R42729 F8 13 10-6
R27149 F18 12 10-15 R34760 H9 16 30-5 R44008 K13 1 95-14
R27166 F11 12 10-9 R34760 Hi1 11 30-7 R44025 J12 10 90-8
R27166 K22 6 100-2 R34761 H7 16 30-3 R44025 J13 10 90-9 ‘
110-4 LITHO IN US.A.

OEM ENGINE AND ACCESSORIES - 42190  PC-1417 (05-SEP-80)



OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX - CONTINU:ED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R44065 G22 7 259 R48768 F5 2 10-3 R51671 K7 6 95-11
R44302 G12 7 20-1 R48768 K22 3 100-2 R51671 K8 5 95-11A
R44302 G183 7 20-2 R48768 K22 25 100-2 R51671 K9 5 95-118
R44302 J7 9 90-3 R48795 H20 12 35-8 R51671 K10 5 95-11C
R44302 J9 9 90-5 R48795 13 14 35-16 R51731 Fé 3 10-4
R44302 J10 2 90-6 R48989 G21 3 25-8 R51734 F7 7 10-5
R44302 J1 2 90-7 R48993 G19 10 25-6 R51936 H11 3 30-7
R44302 J12 1 90-8 R48993 G20 8 25-7 R51937 H11 2 30-7
R44302 J13 1 90-8 R48997 G17 8 25-4 R52251 F8 5 10-6
R44302 J15 14 90-11 R49209 H16 11 35-4 R52252 F8 18 10-6
R44342 J10 4 90-6 R49209 H24 11 35-12 R52385 K7 1 95-11
R44342 Ji11 4 90-7 R49211 H18 14 35.7 R52387 K4 9 95-8
R44342 J16 38 90-11 R49211 12 14 35-15 R52614 118 2 45-1
R45045 H16 3 35-4 R49212 H19 13 35-7 R52790 F7 8 10-5
R45045 H24 3 35-12 R49212 12 13 35-15 R52780 K21 9 100-1
R460R H22 7 35-10 R49346 H23 2 35-11 R52790 K22 10 100-2
R46675 H7 7 30-3 R49394 K3 10 95-7 R52880 F23 18 10-21
R47049 H20 2 35-8 R495R F20 1 10-18 R53214 H6é 2 30-2
R47049 I3 2 35-16 R495R K21 4 100-1 R53223 F7 1 10-5
R47077 H20 4 35-8 R495R K22 7 100-2 R53307 ] 7 40-2
R47077 I3 4 35-16 R49515 K22 14 100-2 R53307 17 2 40-3
R47462 K17 26 95-18 R49516 F17 5 10-14A R53307 110 4 40-6
R47463 Ki7 19 95-18 R49516 F18 7 10-15 R53307 112 7 40-8
R47731 H7 8 30-3 R49516 K22 2 100-2 R53307 113 2 40-9
R47732 H7 5 30-3 R50891 K4 2 95-8 RE3307 16 4 40-12
R47733 H7 4 30-3 R50891 K6 6 95-10 R53308 ] 1 40-2
R47734 H7 6 30-3 R50892 K4 3 95-8 R53308 1] 1 40-5
R48000 H7 12 30-3 R50893 K4 11 95-8 R53308 112 1 40-8
R48000 H9 17 30-6 R50894 K7 12 95-11 R53308 115 1 40-11
R48000 H11 8 30-7 R50894 K8 12 95-11A R53309 111 1 40-7
R48000 K21 3 100-1 R50894 K10 12 95-11C R53309 114 1 40-10
R48000 K22 19 100-2 R50889 K4 18 95-8 R53310 15 12 40-1
R48008 Hé 4 30-2 R50899 K5 11 95-9 R53310 18 12 40-4
R48071 Hé 8 30-2 R50899 K7 20 95-11 R53310 111 11 40-7
R48399 H5 4 30-1 R50899 K10 20 95-11C R53310 114 11 40-10
R48493 H13 13 35-1 R50902 K4 5 95-8 R53311 15 5 40-1
R48493 H21 10 35-9 R50903 K4 6 95-8 R53311 18 5 40-4
R48495 H15 2 35-3 R50805 K4 24 95-8 R53311 11 3 40-7
R48496 Hi6 15 35-4 R50907 K5 5 95-9 R53311 114 3 40-10
R48496 H24 15 35-12 R50808 K7 16 95-11 R53312 7 20 40-3
R48497 H16 16 35-4 R50909 K5 12 95-9 R53312 110 21 40-6
R48497 H24 16 35-12 R50910 K7 21 95-11 R53312 113 20 40-9
R48498 H16 17 35-4 R50910 Ki0 21 95-11C R53312 116 21 40-12
R48498 H24 17 35-12 R50912 K6 8 95-10 R53313 7 17 40-3
R48499 H25 21 35-13 R50914 K5 7 95-9 R53313 110 18 40-6
R48500 H17 14 35-5 R50915 K5 8 95-9 R53313 113 17 40-9
R48500 H25 14 35-13 R50916 K5 3 95-9 R53313 116 18 40-12
R48501 H15 20 35-3 R50917 K5 10 95-9 R53314 16 19 40-2
R48501 H23 20 35-11 R50018 K5 14 95-9 R&3314 19 13 40-5
R48514 H18 12 35-6 R50919 K5 15 95-9 R53314 12 19 40-8
R48599 H8 1 30-4 R50923 Ké 1 95-10 R53314 115 13 40-11
R48599 H11 27 30-7 R50924 K6 1 95-10 R53314 116 3 40-12
R48600 H8 2 30-4 R50027 K6 13 95-10 R53316 16 11 40-2
R48600 H11 28 30-7 R50928 Ké 14 95-10 R53316 19 1 40-5
R48601 Hig 20 35-7 R&0929 K6 12 95-10 R53316 2 18 40-8
R48601 12 20 35-15 R50930 Ké 7 95-10 R53316 115 11 40-11
R48602 H19 22 35-7 R50931 K6 9 95-10 R53317 ] 10 40-2
R48602 12 22 35-15 R51516 F23 14 10-21 R53317 19 4 40-5
R48603 H1g 21 35-7 R51660 Ké 3 95-10 R53317 12 10 40-8
R48603 12 21 35-15 R51662 K4 15 95-8 R53317 115 4 40-11
R48604 H19 18 35-7 R51662 K7 17 95-11 R53319 17 21 40-3
R48604 12 18 35-16 R51662 K10 17 95-11C R53319 110 22 40-6
R48605 H19 10 35-7 R51663 K7 2 95-11 R53319 113 21 40-9
R48606 H19 9 35-7 R51667 K4 7 95-8 R53319 e 22 40-12
R48606 12 8 35-15 R51669 K7 9 95-11 R53322 19 3 40-5
R48607 H19 8 35-7 R51669 K8 9 95-11A R53323 1o 3 40-6
R48607 12 9 35-15 R51669 K10 9 95-11C R53324 15 17 40-1
OEM ENGINE AND ACCESSORIES - 4218D PC-1417 (05-SEP-80)  LITHO IN U.S.A. 110-5




OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R53324 18 17 40-4 R55299 F5 4 10-3 R57873 H25 10 35-13
R53325 11 9 40-7 R55331 G12 6 20-1 R57876 H25 9 35-13
R53325 114 9 40-10 R55331 G13 6 20-2 R57877 2 10 35-15
R53326 17 5 40-3 R55331 Ji5 36 90-11 R58190 F17 16 10-14A
R53326 110 7 40-6 R55334 121 1 80-3 R58253 F14 1 10-12
R53327 110 11 40-6 R55334 J3 12 80-10 R58422 H17 15 35-5
R53327 16 11 40-12 R55334 J4 10 80-11 R58450 114 8 40-10
R53329 17 12 40-3 R55334 J13 12 90-8 R58451 1 8 40-7
R53329 110 13 40-6 R55334 J15 6 90-11 R58703 118 1 45-1
R53331 16 4 40-2 R55339 125 4 80-7 R58886 J4 9 80-11
R53332 16 2 40-2 R55339 J3 4 80-10 R58886 J1i5 41 90-11
R53332 112 2 40-8 R55339 J4 4 80-11 R58967 Fi8 11 10-15
R53333 16 5 40-2 R55339 J15 4 90-11 R59078 H26 22 35-13
R53333 2 5 40-8 R55340 G12 4 201 R59079 11 1 35-14
R53334 16 6 40-2 R55340 G13 4 20-2 R59103 H25 5 35-13
R53334 17 1 40-3 R55340 J15 34 90-11 R59193 G3 3 15-3
R53334 2 6 40-8 R55401 G22 2 25-9 R59299 H8 7 30-4
R53334 113 1 40-9 R55405 G20 3 25-7 R59299 H9 22 30-5
R53335 15 7 401 R55434 G21 8 25-8 R59299 H9 23 30-5
R53335 11 6 40-7 R55434 G22 8 25-9 R59299 H11 18 30-7
R53336 17 9 40-3 R55434 K22 24 100-2 R59299 H11 19 30-7
R53336 13 9 40-9 R55618 H8 14 30-4 R59300 Ho 22 30-5
R53338 2 4 40-8 R55647 F6 5 10-4 R59300 H9 23 30-5
R53340 11 16 40-7 R55760 G20 2 25.7 R59300 H11 19 30-7
R53340 114 16 40-10 R56012 K13 25 95-14 R59409 F11 1 10-9
R53341 113 5 40-9 R56012 K14 14 95-15 R59448 F3 .. 10-1
R53341 116 7 40-12 R56396 H19 27 35-7 R59448 F7 8 10-5
R53344 113 12 40-9 R56396 12 27 35-15 R59448 K21 .. 100-1
R53344 116 13 40-12 R56474 G10 4 15-10 R59448 K21 9 100-1
R53345 13 16 40-9 R56483 H15 15 35-3 R59448 K22 .. 100-2
R53345 116 17 40-12 R56483 H23 15 35-1 R59448 K22 10 100-2
R53346 113 14 40-9 R56736 F4 5 10-2 R59448 K22 25 100-2
R53346 116 15 40-12 R56790 F7 10 10-6 R60256 G16 5 25-3
R53349 115 3 40-11 R56791 K4 10 95-8 R60746 H7 11 30-3
R53350 17 7 40-3 R56792 K7 14 95-11 R60746 H9 18 30-5
R53350 110 9 40-6 R56792 K8 2 95-11A R60746 H11 9 30-7
R53350 113 7 40-9 R56792 K9 2 95-11B R60906 G6 7 15-6
R53350 116 9 40-12 R56792 K10 2 95-11C R61133 K3 10 95-7
R53382 F11 4 109 R56793 K7 3 95-11 R61133 K3 11 95-7
R53793 15 10 40-1 R56793 K8 3 95-11A R61134 K3 10 95-7
R53793 I8 10 40-4 R56793 K9 3 95-11B R61134 K3 11 95-7
R53795 15 1 40-1 R56793 K10 3 95-11C R61146 H9 22 30-5
R53795 18 1 40-4 R56947 G21 16 25-8 R61146 HS 23 30-5
R53796 15 9 40-1 R56947 G22 10 25-9 R61146 H11 18 30-7
R53797 I8 9 40-4 R57025 K11 16 95-12 R61274 K4 21 95-8
R54051 G19 14 25-6 R57026 K12 20 95-13 R61275 K4 20 95-8
R54054 F7 2 10-5 R57027 K12 11 95-13 R61276 K4 16 95-8
R54054 F7 9 10-5 R57028 K12 14 95-13 R61277 K4 19 95-8
R54560 F7 10 10-5 R57029 K11 1 95-12 R61278 Ké 5 95-10
R54565 F8 1 10-6 R57059 F11 2 10-9 R61279 K5 2 95-9
R54584 K1 20 95-5 R57096 H21 5 35-9 R61279 K5 16 95-9
R54585 K1 21 95-5 R57160 F7 1 10-5 R61280 K5 13 95-9
R54614 Fi1. 11 10-9 R57258 Hé 12 30-2 Re1281 K5 9 95-9
R54615 F11 10 10-9 R57332 F8 5 10-6 R61282 K5 20 95-9
R54802 F3 15 10-1 R57333 F8 18 10-6 Re1283 K5 18 95-9
R54987 F8 2 10-6 R57334 F8 5 10-6 Ré61284 K& 19 95-9
R55011 F3 13 10-1 R57335 F8 18 10-6 R61934 J2s 27 954
R55125 G21 15 25-8 R57336 F8 5 10-6 R61934 K2 26 95-6
R55126 G21 4 25-8 R57337 F8 18 10-6 R62094 K6 8 95-10
R55127 G21 7 25-8 R57338 G22 15 25-9 R62372 H1 14 25-13
R&5127 G22 3 25-9 R57339 G22 4 25-9 R62372 H3 14 25-15
R55128 G21 5 25-8 R57452 K3 10 95-7 R63192 F17 16 10-14A
R55128 G22 5 25-9 R57452 K3 1 95-7 R63821 H1 10 25-13
R55129 G21 14 25-8 R57582 F5 1 10-3 R63821 H3 13 25-15
R55129 G22 14 25-9 R57611 F15 4 10-13 R63823 H1 18 25-13
R55162 K1 8 95-5 R57871 H25 7 35-13 R63823 H3 9 25-15
R55164 G20 16 25-7 R57872 H25 4 35-13 R63824 H1 3 25-13
110-6 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN U.S.A.



OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R63824 H3 6 25-15 T11068 17 8 40-3 T11878 H21 16 35-9
R63938 12 16 35-15 T11068 110 10 40-6 T11882 H13 22 35-1
R65593 J20 . 90-17 T11068 113 8 40-9 T11882 H21 13 35-9
R65594 J20 . 90-17 T11068 116 10 40-12 T11883 H13 21 35-1
R65595 420 .. 90-17 T11072 17 15 40-3 T11883 H21 12 35-9
R65596 J20 .. 90-17 T11072 110 16 40-6 T11884 H13 23 35-1
R65597 J20 .. 90-17 T11073 i7 16 40-3 T11884 H21 14 35-9
R65598 J20 .. 90-17 T11073 110 17 40-6 T11886 H15 14 35-3
R65599 J20 . 90-17 T11076 17 18 40-3 T11886 H23 14 35-11
R65600 J20 . 90-17 T11076 110 19 40-6 T11887 H15 17 35-3
R65601 J20 .. 90-17 T11076 113 18 40-9 T11887 H23 17 35-11
R65602 J20 . 90-17 T11076 116 19 40-12 T11888 H15 18 35-3
R65603 J20 . 90-17 T11077 17 13 40-3 T11888 H23 18 35-11
R65604 J20 .. 90-17 T11077 1o 14 40-6 T11889 H15 10 35-3
R65605 J20 .. 90-17 T11077 113 13 40-9 T11889 H23 10 35-11
R65606 J20 .. 80-17 T11077 116 14 40-12 T11890 H15 11 35-3
R65607 J20 .. 90-17 T11079 16 13 40-2 T11890 H23 11 35-11
R65608 J20 .. 90-17 T11079 19 7 40-5 T11891 H15 19 35-3
R65812 12 8 35-15 T11079 12 13 40-8 T11891 H23 19 35-11
R65812 12 9 35-15 T11079 115 7 40-11 T11894 H16 21 35-4
R65812 12 28 35-15 T11080 17 1" 40-3 T11894 H24 21 35-12
R66090 H11 5 30-7 T11080 110 12 40-6 T11899 Hi6 10 35-4
R66319 J20 . 90-17 T11080 113 11 40-9 T11899 H19 17 35-7
R66320 J20 . 90-17 T11080 116 12 40-12 T11899 H24 10 35-12
R66321 J20 .. 90-17 T11081 17 6 40-3 T11899 12 17 35-16
R66593 H20 3 35-8 T11081 Ho 8 40-6 T11800 H16 12 35-4
R66593 13 3 35-16 T11081 113 6 40-9 T11900 H24 12 35-12
R66821 Hé 12 30-2 T11081 116 8 40-12 T11906 H17 2 35-6
R67779 H7 10 30-3 T11082 16 14 40-2 T11906 H25 2 35-13
R68222 K8 17 95-11A T11082 19 8 40-5 T11907 H17 15 35-56
R68222 K9 iR 95-11B T11082 n2 14 40-8 T11909 H17 22 356-5
R68222 Ki0 22 95-11C T11082 115 8 40-11 T11910 H17 21 35-5
R68223 K8 16 95-11A T11083 16 12 40-2 T11911 H18 21 35-6
R68223 K9 10 95-11B T11083 19 6 40-5 T11911 i 21 35-14
R68223 K10 16 95-11C T11083 112 12 40-8 T11913 H17 8 35-56
R68224 K8 1 95-11A T11083 115 6 40-11 T11914 H17 9 35-56
R68224 K9 1 95-11B T11084 16 16 40-2 T11915 H13 16 35-1
R68224 K10 1 95-11C T11084 19 10 40-5 T11915 H18 3 35-6
R68225 K7 16 95-11 T11084 12 16 40-8 T11915 H18 3 35-7
R68225 K8 15 95-11A T11084 15 10 40-11 T119156 I 3 35-14
R68225 K9 9 95-118B T11085 7 14 40-3 T11915 12 3 35-15
R68225 K10 15 95-11C T11085 Ho 15 40-6 T11917 Hi8 10 35-6
R68281 H8 1 30-4 T11290 H14 5 35-2 T11917 1 10 35-14
R68281 H8 13 30-4 T11290 H22 5 35-10 T11918 H13 11 35-1
R69260 Fa23 5 10-21 T11672 J24 16 95-3 T11918 H20 8 35-8
R69260 K22 15 100-2 T11672 K1 3 95-5 T11918 H21 19 35-9
R69638 118 13 45-1 T11672 K11 5 95-12 T11918 13 8 35-16
R69639 H3 18 25-15 T11675 J24a 21 95-3 T11919 H21 8 35-9
R69639 118 12 45-1 T11675 K1 10 95-5 T11919 13 7 35-16
R69640 H3 18 25-15 T11675 K1t 11 95-12 T11920 11 12 35-14
R69640 118 6 45-1 T11680 J2s 1t 95-4 T11921 H13 6 35-1
R70182 F9 8 10-7 T11680 K2 6 95-6 T11921 H21 6 35-9
R70314 12 10 35-15 T11680 K12 23 95-13 T11923 H17 12 35-5
R70956 G21 8 25-8 T11739 J25 3 95-4 T11924 H17 7 35-5
R70956 Ga2 8 25-9 T11739 K2 22 95-6 T11925 H17 3 35-5
R70956 K22 24 100-2 T11739 K12 17 95-13 T11925 H25 3 35-13
R71835 J22 2 95-1 T11812 17 19 40-3 T11926 H15 3 35-3
R74194 F6 7 10-4 T11812 110 20 40-6 T11926 H23 3 35-11
T10379 120 3 80-2 T11812 3 19 40-9 T11927 H18 4 35-6
T11049 18 7 40-4 T11812 116 20 40-12 T11927 1 4 35-14
T11049 114 6 40-10 T11847 L3 .. 105-2 T11929 Hi8 15 35-6
T11050 15 8 40-1 T11875 H13 20 35-1 T11929 b 15 35-14
T11050 18 8 40-4 T11875 H21 18 35-9 T11930 H21 15 35-9
T11050 11 7 40-7 T11876 Hi13 19 35-1 T11931 H17 20 35-5
T11050 114 7 40-10 T11876 H21 17 35-9 T11931 H25 20 35-13
T11051 15 4 40-1 T11877 H13 1 35-1 T11932 H17 1 35-5
T11051 i8 4 40-4 T11877 H21 1 35-9 T11932 H25 1 35-13

OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 110-7



OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX - CONTINUED

PART NO. GRID KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE

T11933 & 22 35-14 T17987 J24 12 95-3 T20052 H11 25 30-7

T11935 H20 13 35-8 T18105 K3 8 95-7 T20055 H9 24 30-5

T11935 13 12 35-16 T18107 K3 12 95.-7 T20055 H11 20 30-7

T11936 H20 6 35-8 T18113 J24 19 95-3 T20055 H15 12 35-3

T11936 I3 6 35-16 T18113 K1 7 95-5 T20055 H23 12 35-11

T11937 H20 11 35-8 T18113 K11 9 95-12 T20070 F8 22 10-6

T11937 13 11 35-16 T18354 K3 4 95-7 T20071 F8 7 10-6

T11938 H20 5 35-8 T18891 F3 9 10-1 T20072 F8 20 10-6

T11938 13 5 35-16 T19044 F5 2 10-3 T20073 F8 17 10-6

T11941 A 23 35-14 T19566 L3 e 105-2 T20074 F20 11 10-18

T11943 H17 11 35-5 T19569 J24 5 95-3 T20075 F19 2 10-17

T11953 H17 5 35-5 T19569 K11 22 95-12 T20075 K21 1 100-1

T12815 G16 9A 25-3 T19589 J24 4 95-3 T20075 K22 9 100-2

T13213 F12 5 10-10 T19589 K11 21 95-12 T20077 F8 14 10-6

T13213 Fi13 7 10-11 T19600 K3 22 95-7 T20088 F14 2 10-12

T13213 K22 5 100-2 T19601 K3 28 95-7 T20089 F15 5 10-13

T15564 J24 28 95-3 T19602 K3 21 95.7 T20089 F17 22 10-14A

T15564 K3 24 95-7 T19603 K3 27 95.7 T20080 F15 6 10-13

T15564 K12 6 95-13 T19604 K3 6 95-7 T20090 F17 3 10-14A

T15699 Hi18 19 35-6 T19605 K3 3 95-7 T20090 F18 14 10-15 ‘
T15699 " 19 35-14 T19606 K3 2 95-7 T20091 F11 9 10-9

T15705 H19 11 35-7 T19606 K3 5 95-7 T20094 F9 16 10-7

T15705 12 11 35-15 T19607 K3 16 95-7 T20098 F12 6 10-10 .
T15710 H19 6 35-7 T19608 K3 25 95-7 T20129 F8 24 10-6

T15710 12 6 35-15 T19610 K1 14 95-5 T20130 F7 8 10-5

T15711 H19 26 35-7 T19610 K3 26 95.7 T20133 F7 4 10-5

T15711 12 26 35-15 T19610 K11 18 95-12 T20141 G9 7 15-9 ~
T15712 H19 25 35-7 T19651 G16 4 25-3 T20155 F23 1 10-21

T15712 12 25 35-15 T19651 G17 7 25-4 T20155 K22 13 100-2

T15715 H13 2 35-1 T19651 G19 8 25-6 T20159 G2 2 15-2

T15715 H21 2 35-9 T19653 G18 8 25-5 T20159 G3 5 15-3

T15720 H18 2 35-6 T19653 G20 7 25-7 T20159 K21 8 100-1

T15720 N 2 35-14 T19854 H14 7 35-2 T20159 K22 11 100-2

T15721 H13 4 35-1 T19854 H22 7 35-10 T20163 F13 3 10-11

T15721 H21 4 35-9 T19855 H14 1 35-2 T20165 H9 30 30-5

T16601 H17 23 35-5 T19855 H22 1 35-10 " T20165 H11 26 30-7

T16601 H25 23 35-13 T19856 H15 6 35-3 T20166 F4 4 10-2

T16602 H17 4 35-5 T19856 H23 6 35-11 T20168 F7 2 10-5

T17058 J24 17 95-3 T19857 H15 6 35-3 T20168 F10 3 10-8

T17058 K11 12 95-12 T19857 H23 6 35-11 T20176 F8 8 10-6

T17117 H13 14 35-1 T19858 H18 5 35-6 T20176 F8 15 10-6

T17117 H18 1 35-7 T19858 [} 5 35-14 T20193 F7 7 10-5

T17117 12 1 35-15 T19859 H18 6 35-6 T20200 G10 5 15-10

T17122 H13 15 35-1 T19859 1 6 35-14 T20202 K13 17 95-14 g
T17122 H19 2 35-7 T19860 H18 9 35-6 T20202 K14 13 95-15 Ed
T17122 12 2 35-15 T19860 k] 9 35-14 T20204 K13 11 95-14

T17123 H19 4 35-7 T19861 H18 11 35-6 T20204 K14 7 95-15

T17123 12 4 35-15 T19861 N 11 35-14 T20215 G16 6 25-3 *
T17124 H13 17 35-1 T19862 H18 13 35-6 T20215 K21 7 100-1

T17125 H19 7 35-7 T19862 b 13 35-14 T20215 K22 23 100-2

T17125 12 7 35-15 T19863 H19 16 35-7 T20217 F9 12 10-7

T17126 H19 5 35-7 T19863 12 16 35-15 T20218 G16 5 25-3 .
T17126 12 5 35-15 T19865 H14 6 35-2 T20219 G16 3 25-3

T17137 H19 19 35-7 T19865 H22 6 35-10 T20219 : K21 5 100-1

T17137 12 19 35-15 T19977 H20 1 35-8 T20219 K22 12 100-2

T17946 H18 1 35-6 T19977 13 1 35-16 T20242 G18 3 25-5

T17947 H13 7 35-1 T19978 G9 5 15-9 T20243 G17 1 25-4

T17947 H21 20 35-9 T20006 G10 3 15-10 T20243 G18 1 25.5

T17949 H18 8 35-6 T20006 K21 6 100-1 T20243 G19 1 25-6

T17949 I 8 35-14 T20006 K22 16 100-2 T20243 G20 1 25-7

T17950 H18 7 35-6 T20009 F6 7 10-4 T20243 K22 20 100-2

T17950 11 7 35-14 T20013 F8 23 10-6 T20249 G10 6 15-10

T17951 H13 8 35-1 T20029 F9 8 10-7 T20270 G17 2 25-4

T17951 H21 21 35-9 T20034 F9 7 10-7 T20270 G19 2 25-6

T17951 H25 8 35-13 T20046 F9 15 10-7 T20271 G17 3 25-4

T17952 H17 6 35-5 T20050 F11 15 10-9 T20271 G19 3 25-6

T17953 H13 5 35-1 T20052 HS 29 30-5 T20272 F23 10 10-21

110-8 OEM ENGINE AND ACCESSORIES - 42190 PC-1417 (05-SEP-80)  LITHO IN US.A. ’



OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
T20272 F23 18 10-21 T24472 H7 13 30-3 T26508 F7 3 10-5
T20273 F23 9 10-21 T24473 G24 2 25-11 T26509 F7 9 10-5
T20273 F23 18 10-21 T24474 K15 25 95-16 T26565 F9 1 10-7
T20273 K22 21 100-2 T24474 K16 29 95-17 T26870 H7 10 30-3
T20277 G16 9B 25-3 T24474 K17 17 95-18 T27261 G17 5 25-4
T20294 F19 3 10-17 T24535 F12 1 10-10 T27261 G18 6 25-5
T20294 F22 2 10-20 T24535 K22 14 100-2 T27261 G19 6 25-6
T20298 F11 7 10-9 T24539 J24 9 95-3 T27261 G20 5 25-7
T20304 K22 4 100-2 T24539 K11 29 95-12 T27657 F23 15 10-21
T20310 F8 16 10-6 T24965 F4 1 10-2 T27658 F23 17 10-21
T20314 F8 4 10-6 T24965 K22 1 100-2 T28041 F7 3 10-5
T20315 F8 9 10-6 T25114 F17 23 10-14A T28041 F8 19 10-6
T20316 F8 3 10-6 T25142 H16 13 35-4 T28207 F20 4 10-18
T20317 Gi16 11 25-3 T25142 H24 13 35-12 T28583 J2o .. 90-17
T20328 F19 4 10-17 T25343 Ki5 23 95-16 T28585 J2o .. 90-17
T20328 F22 3 10-20 T25343 K16 26 95-17 T28747 G18 2 25-5
T20328 K22 8 100-2 T25344 K17 24 95-18 T29521 G18 ) 25-5
T20334 G24 1 25-11 T25344 K19 16 95-20 T29539 H7 2 30-3
T20335 F22 9 10-20 T25345 K19 17 95-20 T29540 H7 1 30-3
T20336 F21 1 10-19 T25346 K17 27 95-18 T29969 H11 7 30-7
T20336 F22 1 10-20 . T25346 K19 14 95-20 T30720 G17 15 254
T20336 K22 22 100-2 T25347 K17 11 95-18 T30720 G1s 11 25-5
T20362 F23 6 10-21 T25347 K19 31 95-20 T30721 G17 9 25-4
T20364 F23 5 10-21 T25348 K17 9 95-18 T30721 G18 12 25-5
T20364 K22 15 100-2 125348 K19 9 95-20 T30738 H5 3 30-1
T20461 F17 18 10-14A T25349 K17 31 95-18 T30738 Hé 10 30-2
T20972 J12 8 90-8 T25349 K18 8 95-19 730897 G17 4 254
T20972 J13 8 90-9 T25349 K19 5 95-20 T30897 G18 4 25-5
T22381 H1 15 25-13 T25350 K17 8 95-18 T30897 G19 4 25-6
T22381 H3 12 25-15 T25350 K19 6 95-20 T30897 G20 4 25-7
T22535 F8 7 10-6 T25351 K19 28 95-20 T31124 Hi5 21 35-3
T22536 F15 3 10-13 T25352 K17 30 95-18 T31124 H23 21 35-11
T22536 F17 10 10-14A T25352 K19 7 95-20 T31125 H16 21 35-3
T22536 F18 5 10-15 T25353 K17 36 95-18 T31125 H23 21 35-11
T22537 F15 1 10-13 725353 K18 14 95-19 T31126 H15 21 35-3
T225837 F17 8 10-14A T25354 K17 37 95-18 T31126 H23 21 35-11
T22537 Fi8 3 10-15 T25354 K18 13 95-19 T31127 H15 21 35-3
722720 F13 1 10-11 T25354 K18 18 95-19 T31127 H23 21 35-11
T22942 G21 2 25-8 T25355 K17 33 95-18 T31128 H15 21 35-3
T22942 G22 17 25-9 T25355 K19 32 95-20 T31128 H23 21 35-11
T23260 F21 5 10-19 T25356 K19 2 95-20 T31174 H7 17 30-3
T23435 F5 "3 10-3 T25357 Kig 10 95-19 T31306 G21 M1 25-8
T23462 H9 23 30-5 T25358 K18 9 95-19 T31306 G22 11 25-9
T23463 H9 22 30-5 T25359 K18 7 95-19 T31948 G2 7 16-2
T23474 F10 4 10-8 T25360 K17 43 95-18 T32213 F8 10 10-6
T23480 F9 2 10-7 T25360 K18 19 95-19 T32231 H8 14 30-4
T23517 F9 2 10-7 T25701 F3 6 10-1 T32238 Hi5 16 35-3
T23580 F15 9 10-13 T25701 G17 14 25-4 T32238 H23 16 35-11
T23590 Ft7 21 10-14A T25701 G18 18 25-5 T32239 H15 16 35-3
T23594 F8 13 10-6 T25701 G19 9 25-6 T32239 H23 16 35-11
T23596 F15 7 10-13 T25701 G20 17 25-7 T32240 H15 16 35-3
T23598 K15 7 95-16 T25829 G2 5 15-2 T32240 H23 16 35-11
T23604 F9 3 10-7 T26041 K18 3 95-19 T32241 Hi5 16 35-3
T23604 F9 17 10-7 T26223 H15 8 35-3 T32241 H23 16 35-11
T23610 K15 21 95-16 T26223 H23 8 35-11 T32343 F5 1 10-3
T23610 K16 25 95-17 T26238 H16 1 35-4 T32343 Fé .. 10-4
T23611 G2 6 16-2 T26238 H24 1 35-12 T33279 F23 2 10-21
T23614 F22 7 10-20 T26256 H16 19 35-4 T39881 K19 21 95-20
T23620 G16 10 25-3 T26256 H24 19 35-12 T43032 K19 23 95-20
T23628 G17 9 25-4 T26256 H25 11 35-13 T46540 K17 35 95-18
T23628 G189 16 25-6 T26321 F9 19 10-7 T46860 K17 22 95-18
T23628 G20 11 25-7 T26322 F9 20 10-7 T46861 K17 23 95-18
T24151 J7 10 90-3 T26323 F9 5 10-7 T46862 K17 4 95-18
T24151 Jo 10 90-5 T26324 F9 4 10-7 T53057 G4 6 15-4
T24151 J15 26 90-11 T26325 Fo 18 10-7 T53057 G8 7 15-8
T24192 F22 8 10-20 T26326 F9 9 10-7 T54446 K17 3 95-18
T24440 Fg 13 10-7 T26327 F9 10 10-7 T54446 K18 9 95-19
OEM ENGINE AND ACCESSORIES - 4219D  PC-1417 (05-SEP-80)  LITHO IN U.S.A. 110-9



OEM ENGINE AND ACCESSORIES - 4219D

NUMERICAL INDEX - CONTINUED

PART NO. GRID KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
T736T J25 8 95-4
T736T K2 21 95-6
T736T Ki2 15 95-13
T738T J25 6 95-4
T738T K2 17 95-6
T739T J2s5 24 95-4
T739T K2 16 95-6
T740T J25 23 95-4
T740T K2 16 95-6
U46370 J20 .. 90-17
U46662 J2o .. 90-17
U46663 J20 .. 90-17
U46664 J20 .. 90-17
1114381 K1 1 95-5
820148 K11 23 95-12
820149 J25 16 95-4
820149 K11 24 95-12

110-10 OEM ENGINE AND ACCESSORIES - 4219D PC-1417 (05-SEP-80)  LITHO IN US.A.



